
Parts List 

HIGH SPEED UNIQUE CYLINDER BED CHAINSTITCH MACHINE 

VG2790 

MODELS 

VG2790 VG2790P VG2790-31 
VG2790-4 1 VG2790-51 
VG2791 VG2792 VG2792P 

~ YAMATO SEWING MACHINE MFG. CO.,LTO. 
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How to use this Parts List 
The illustrations on this Parts List are drawn on the basis of VG2790-l DDDD-Tl N. 

The items from No.1 to No.l3 contain the standerd model. 
The following items included No.l4 contain the submodel and Devices. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 
diameter X Width. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List. 

Inside of [ ] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

How to place an order for the parts 
'k When placing an order for the parts from this Parts List. please clearly state the Parts No. 

(e.g.3500201) which you require so that we can deliver the correct Parts to you. 

'k When the Part No. is "0068011" , please place an order for the part by showing "0068011" 
or "68011" . 

'k When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 
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MISCELLANEOUS COVERS(l) :t.JJ\-001*( 1) 1 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1 3500201 Top Cover ...t::IJJ\-
2 110045 Screw(M4-0.7 x 12) 1.1:.~9 1 1 
3 3500430 Top Cover Gasket ...t:t.JJ\-1\'Y =\=-Y 

4 0068011 Oil Sight Window ::t-{ J[.,Jii~?g~ 1 
5 0020759 Top Cover Seal Plug ...t:t.JI\-~;f-i 2 
6 3500207 Head Cover ~'Y ~t.JI\-

7 3500431 Head Cover Gasket ~'Y ~:t.JI\-1'\'Y=\=-Y 

8 0093864 Head Cover Seal Plug ~;j-i 

9 
10 3501806 Side Cover, C. Set m~=\=-:t.JI\-(ill§.) 

11 3501807 Side Cover(Upper) m~=\=-t.JI\-(...t) 

12 3501808 Side Cover(Lower) m~=\=-:t.JI\-(""f) 1 
13 340034 Pin l:::yV'I:::"y 2 
14 110106 Screw(M4-0.7 x 8) ll:.~V' 4 
15 3501811 Side Cover Gasket m~=\=-:t.JI\-1'\'Y=\=-Y 

16 3501809 Side Cover Hook m~=\=-t.JI\-7'Y? 

17 009995 Screw(M3-0.5 x 5) 1.1:.~9 

18 3501805 Front Cover t!i:t.JJ\-
19 3500007 Wind Guide Plate m~~t& 
20 110013 Screw(M4-0.7 x 8) 1.1:.~9 3 

21 0020137 Drain Hole Seal 5EIJ:ti.lz=\=-~91'\'Y=\=-Y 

22 005075 Screw(3/8-24 x 8) 5Eil:ti.lz=\=-~V' 

23 3500005 Oil Reservoir Gasket 5EIJ~71'\'Y=\=-Y 

24 3500004 Oil Reservoir 5Eil~7 
25 120016 Screw(M8-1.25 x 20) 1.1:.~9 4 
26 340000 Machine Frame Supporting Bar ~'Y ~SZI~ 4 
27 2049401 Serial Number Plate ~~/~-~--

28 4109403 Model Plate(See the below) ru~t& (""f ilc~~) 
29 000726 Rivet 1.1:..><~ 4 

Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge 
and devices). 

(?:±) ml;ct;fi~1fflllf:JtO)~ti~fi~(Y'-Y~d%, l!ft1W~fil~tr)~t39;U t?-lt < t!.t5 v}o 
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MISCELLANEOUS COVERS(2) tJ J\-1*11* (2) 2 

Ref. No Parts No. Description [J 

~ Amt. Req llll 

1 3500224 Cloth Plate(Large) ? D A/~- H::k) 
2 120009 Screw(M4-0.7 x 12) .It ;f.~)' 2 

3 3500226 Cushion ?·Y~3/ 2 

4 3501815 [3500219] Slide Cover )~I) f.&: 
5 3500227 Crank Chamber Cover -j-1J 1J }'\,-

6 3500228 Crank Chamber Cover Gasket -j-1J 1J }\-J \ 'Y'!f· / 

7 130003 Screw(M4-0.7 x 7.3) .It ;f.~)' 7 

8 0020052 Seal Plug ~;fi 1 
9 3500432 Rear Cover Gasket ftt.1JJ\-J\•y ::\=-/ 

10 3100016 Rear Cover ftt.1JJ\- 1 

1 1 110013 Screw(M4-0.7 x 8) .It ;f.~)' 10 

12 3500012 Seal Plug ~;fi 3 
13 0093864 Seal Plug ~;fi 2 

14 0065275 Seal Plug ~;fi 

15 
16 3501814 Stitch Plate Holder ~H.&:~ 
17 110041 Screw(M4-0.7 x 8) .It ;f.~)' 2 

18 3500256 Slide Cover Supplementary Block ;~ 1J f.&:ffliWr7o 'Y? 

19 006202 Screw(M4-0.7 x 6) .lt;f.V' 
20 330011 Seal Plug(¢ 4.9 x 4.3) ~;fi 3 
21 160005 Screw(M6-l x 8) .lt;f.V' 
22 3500223 Front Cover Hinge W00::\=-1JJ\- t: /~J' 1 
23 110016 Screw(M4-0.7 x 14) .It ;f. V' 2 
24 170001 Screw(M4-0.7 x 8) .lt;f.V' 2 
25 300100 Conical Spring Washer .Dll.J\;f. '7 'Y ~ '\" 4 
26 160001 Screw(M4-0.7 x 4) .lt;f.>i 2 
27 3501813 Front Cover(Lower) woo ::\=-1J J \-("'F) 

28 110031 [11 0045] Screw(M4-0.7 x 12) [M4-0.7 x 12] .lt;f.V' 
29 100001 [000015] Nut -j- 'Y 1--

30 3130032 Supplementary Front Cover ffli]lj] :t.J J \-

31 110102 Screw(M2.5-0.45 x 5) .lt;f.V' 2 

32 000538 Washer '7'Y~'\" 2 
33 3130017 Stitch Plate Support(Upper) ~H.&:I&1i1.&:(...t) 

34 110106 Screw(M4-0.7 x 8) .It ;f. V' 6 
35 000651 Knock Pin ./ 'Y-7 t:"/ 2 
36 
37 3501812 Front Cover(Upper) lrti00::\=-1JJ\-(...t) 
38 130002 Screw(M3-0.5 x 6) .lt;f.V' 
39 3500233 Thread Take-up Cover(Front) 1J .A 1J J \- (iW) 1 
40 110002 Screw(M3-0.5 x 5) .lt;f.V' 1 
41 007627 Screw(M4-0.7 x 6) .lt;f.V' 2 
42 190078 Screw(M4-0.7 x 5) J\;f.J!~-7 ;f. V' 2 
43 0094201 Cover Latch Spring 1JJ\-'7 'Y 7-J\;f. 1 

44 110012 Screw(M4-0.7 x 5) .lt;f.V' 3 
45 3500008 Oil Cooling Fan Cover l%:t!J7 7 /1JJ\-

46 3500230 Ball Bearing Holder -"Z 7 1) / ?"j:Efl I 

47 3200013 Belt Cover Support -"Z)[- !-- 1JJ\-~I 
48 3130040 Fabric Guide(Left) :ffjjj'-{ ~ (li:) 

49 3130041 Fabric Guide(Right) :ffjjj'-{ ~ (;fi) 1 

50 110007 Screw(M2.5-0.45 x 6) .lt;f.V' 2 
51 330019 [330011] Seal Plug ( ¢ 4.9 x 3.5)[ ¢ 4.9 x 4.3] ~;fi 1 

52 110045 Screw(M4-0.7 x 12) .lt;f.V' 2 
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MISCELLANEOUS THREAD EYELETS *ill:~{* 3 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 0024084 Thread Tension Spring Cap *~-TJ\~=t-1' "J 7(..tl 5 
2 0024083 Tension Spring Bushing *~TT 'Y r-@] 1) .LC...>< 5 
3 0030255 Tension Spring(Needle) *~-TJ\~(~*l 3 
4 0032952 Tension Spring(Looper, Top Cover) *~-TJ\~Uv-J\, mPIJl 2 
5 0090071 Thread Tension Spring Retainer *~r/\~:f-1' 'Y 7CF) 5 
6 000177 Felt 7:cJ[;f-. 5 
7 0031111 Tension Disc *~r.llll 10 
8 290029 Tension Post *~T-1$ 5 
9 0090812 Tension Post Ferrule *~r1$*mlL- 5 

10 3500287 Tension Disc Separator *itli..>< ~Bi 

1 1 0090856 Tension Disc Eyelet *~r.llll*~ 5 
12 0090807 Thread Lead-in Guide *~-T-8*~ 5 
13 3500286 Tension Post Support *~-T-8 
14 110013 Screw(M4-0.7 x 8) l.C.~V' 9 
15 3500284 Thread Guide Plate *~pg;t_& 

16 0020119 Thread Eyelet Pipe(Short) *~/ \17 (~li) 2 
17 3500285 Thread Eyelet Pipe Holder *~/ '\ 17¥fl I. 
18 3500288 SP Device, Complete Set SP~~(il.) 

19 3500281 Needle Thread Eyelet Bracket ~*~-8 1 
20 350009 Tapping Screw(3 x 6mm) 5'Yr="Y~V' 2 

21 3100384 SP Container SP5Y? 
22 3100386 Felt SP7:cJvt-- 1 
23 3500282 Needle Thread Eyelet ~*~ 3 
24 110054 Screw(M3-0.5 x 3.5) .LC.~v· 8 
25 3500269 Top Cover Thread Eyelet(Upper) m!iiJ *~(..t) 
26 110009 Screw(M4-0.7 x 8) l.C.~V' 4 
27 3500202 Needle Thread Take-up Guard ~***I) jj'- ~ 1 
28 130003 [130002] Screw(M4-0.7 x 7.3) [M3-0.5 x 6] .LC.~v· 2 
29 3500466 [3500435] Needle Thread Guide ~*S't-7 
30 000538 Washer '7 'Y ';./ 1' 

31 007627 Screw(M4-0.7 x 6) l.C.~V' 

32 3500270 Top Cover Thread Guide m!iiJ*~pg 

33 3500238 Eyelet Holder Stopper :IJb*~;t&.A f-. 'Y /'\ 

34 3500271 Top Cover Thread Eyelet mo 1J ,J,~r*~ 
35 001818 Tension Post *~T-1$ 
36 0037108 Top Cover Tension Disc ,J,~r.llll 4 
37 0035813 Top Cover Tension Spring m!iiJ*~rJ\~ 1 
38 000360 Nut j- 'Y f-. 
39 3500232 Thread Take-up Eyelet Bracket :IJb*~-8 
40 3500234 Thread Take-up Cover(Rear) :IJ b :IJ J \- (~tt) 

Ref. No. 41 to 55 See the following page. 

VG2790 From the library of: Superior Sewing Machine & Supply LLC



3 

25 

17 14 

32 

I 

'1> 
J 

14 

13 1 

5 
4 

VG2790 From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS THREAD EYELETS *~~*~1* 3 

Ref. No Parts No. Description 1:1 ~ Amt. Req IJIJ 

41 006202 Screw(M4-0.7 x 6) 1.1:~~) 2 

42 3500237 Latch Spring 7''J=f-)\~ 

43 3500240 Thread Take-up Eyelet Holder 1.Jb*~;f& 
44 170010 Screw(M4-0.7 x 4) li:~V' 

45 300100 Conical Spring Washer .llli.J\~'7 ''J ~"\' 

46 000669 Washer '7 ''J ~ "\' 

47 3500245 Thread Take-up Eyelet(Left) :i:Jb*~(:ti:) 

48 3500246 Thread Take-up Eyelet(Right) 1.J b*~(;(:j) 1 

49 110027 Screw(M2.5-0.45 x 3.5) li:~V' 2 

50 3500242 Looper Thread Guide )[.,-)\*~P':! 

51 3500247 Looper Thread Eyelet J[...-;\,Nm!T-*~ 

52 0032426 Looper Thread Retainer Spring ,J,ID\l.IT-1\~ 

53 170042 Screw(M3-0.5 x 5) li:~V' 

54 3500250 Looper Thread Eyelet(Center) )[.,-)\*~($) 

55 3500249 Looper Thread Eyelet(Right) )[...-J '*~(15) 
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MISCELLANEOUS BUSHINGS & EYE GUARD 

Ref.No Parts No. Description Amt. Req 
110116 Screw(M 1 0-1.5 x 4) 

2 
3 
4 310106 Laced Wire(¢ 3 x 130mm) 'E-J[., 

5 31 00099 Presser Bar Bushing 
6 3204021 [0030291] Oil Seal 

7 3500095 [31 001 00] Spreader Driving Bar Bushing 
8 0063055 Oil Seal 
9 3500050 [21 00272] Oil Seal 

10 3500044 Needle Thread Take-up Bushing(Front) ~*** 1) Wr7'Y ~ .::1. (iW) 

1 1 3500045 Needle Thread Take-up Bushing(Rear) ~*** 1) Wl":i'Y ~ .::1. (1&) 
12 3500047 Spreader Driving Shaft Bushing(Left) m!i 1)*Jlt-J\fll!7''Y~.:J.(1i:) 

13 3500048 Spreader Driving Shaft Bushing(Right) mli 1) *JI.t-J\fll!7',y ~ .::1. (ti") 

14 3500041 Oil Seal ;;t-{ JL-~-JL-

15 3500046 Foot Lifter Lever Bushing 2 
16 000195 Oil Wick(No.4-175mm) 
17 3500021 Lower Shaft Bushing(Left) 
18 3500407 Oiling Felt 
19 3500040 Oil Seal 
20 3500022 Lower Shaft Bushing(Right) 

21 3500030 Feed Bar Lift Shaft Bushing(Left) z 1) J:""fflll7',y ~ .::1. (:ti:) 
22 3500039 Oil Seal ;;t-{ JL-~-JL- 2 
23 3500031 Feed Bar Lift Shaft Bushing(Middle) z 1) J:""fflll7',y ~ .::1. (9=1) 

24 3500032 Feed Bar Lift Shaft Bushing(Right) z 1) J:""ffll!7.'Y ~ .::1. (ti") 

25 3500025 Feed Bar Shaft Bushing(Left) z 1) Wl":i'Y ~ .::1. (:ti:) 2 
26 3500028 Differential Feed Bar Shaft Bushing(Middle)iWz 1) WJ7''Y ~ .::1. (9=1) 

27 3500029 Differential Feed Bar Shaft Bushing(Right) iWz 1) WI 7" 'Y ~ .::1. (ti") 

28 3500026 Feed Bar Shaft Bushing(Middle) z 1) WI7' 'Y ~ .::1. (9=1) 

29 3500027 Feed Bar Shaft Bushing(Right) z 1) Wl7''Y ~ .::1. (ti") 

30 3500023 Main Feed Lever Shaft Bushing(Left) f&z 1) I..--J\-WJ7',y ~ .:J.(:ti:) 

31 3500024 Main Feed Lever Shaft Bushing(Right) f&z 1) 1..--J\-Wl":i'Y ~ .::1. (ti") 

32 3500033 Needle Guard Holder Bushing(Front) ~~:7i3'7''Y ~ .::1. (iW) 
33 3500034 Needle Guard Holder Bushing (Rear) ~~7i3' 7" 'Y ~ .::1. (1&) 
34 3500035 Differential Lever Shaft Bushing(Left) ~tJ.J 1..--J\-WI":i 'Y ~ .::1. (:ti:) 
35 3500036 Differential Lever Shaft Bushing(Right) ~tJ.J I..--J\-Wl7''Y ~ .::1. (ti") 

36 3100006 Seal Plug ~~ 2 
37 3500037 Looper Driving Shaft Bushing(Front) Jl.t-J\WJ7',y ~ .::1. (iW) 

38 3500038 Looper Driving Shaft Bushing(Rear) Jl.t-J\Wl7''Y ~ .::1. (f&) 
39 3500203 Eye Guard, Complete Set ]7-{jj'-1-'(*fl.) 

40 3500204 Air Wiper Bracket 

Ref. No. 41 to 55 See the following page 
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MISCELLANEOUS BUSHINGS & EYE GUARD -;f 'Y :Y ::L 73z. lJ 7 -{ tJ- I-! 00 f* 4 

Ref. No Parts No. Description c ~ Amt. Req IJIJ 

41 110009 Screw(M4-0.7 x 8) ll:~V' 2 

42 000538 Washer '7'Y~"V 2 

43 3500205 Eye Guard Holder 7-i:t.f- ~-g. 

44 170044 Screw(M4-0.7 x 7) ll:~V' 

45 300104 [000010] Conical Spring Washer .llllJ\~'7 'Y ~"? 

46 000538 [000663] Washer '7 'Y ~"? 

47 000022 Nut -}- 'Y " 
48 3500206 Eye Guard 7-itJ- ~ 1 

49 110076 Screw(M3-0.5 x 6) ll:~9 2 
50 3500208 Stopper Spring .A" 'Y )\.)\~ 

51 110030 Screw(M3-0.5 x 2.6) ll:~9 

52 000014 Washer '7 'Y ~"? 2 

53 3500309 • Oil Seal 71"-1 )[.,~-)[., 
54 3500096 • Sponge *ft)B:J .A it{ ::.; 9 
55 000397 • Oil Wick (ct> 2 x 11 mm) ~EI3it$ 
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NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM jf )t 7& lj ""f 'dl ~ ffij 5 

Ref. No Parts No. Description 1:1 ~ Amt. Req IJIJ 

1 3500101 Pulley 7-1) 

2 300005 Washer '7 'Y ~ "\? 

3 120012 Screw(M6-1 x 20) ll:::f-V' 
4 160005 Screw(M6-1 x 8) ll:::f-V' 4 

5 160007 Screw(M6-1 x 6) ll:::f-V' 4 
6 3500104 Oil Cooling Fan Unit )%*!] 7 7 y (*£1.) 1 

7 160001 Screw(M4-0.7 x 4) ll:::f-V' 4 
8 
9 3260010 Main Shaft Sprocket(Lower) -"'l'-' I--7- 1J CF) 

10 3100131 [0093090] Ball Bearing(Middle) Jt{-Jl,-"'7 I) y?"(>:f:l) 

1 1 3100132 Lower Shaft(Right) ""f*HJ(~) 

12 3100122 Oil Pump Driving Worm ');;t-b 

13 3100127 Counterweight(Small) l\7YA?I1i--(lj\) 

14 110009 Screw(M4-0.7 x 8) ll:::f-V' 2 
15 3100123 Ball Bearing(Left) It{-Jl,-"'7 1) y?"(:ti:) 

16 3500109 Lower Shaft(Middle) ""f*Hl(>:f:l) 1 
17 160004 Screw(M6-1 x 4.8) ll::t-V' 2 
18 001107 Spring Pin(¢ 2 x 6mm) 7-.,/1) y?"t:'y 4 
19 3500111 Lower Shaft(Left) ""f*HJ(:ti:) 

20 310100 Oil Wick(¢ 4.4 x 1 OOmm) )ffi/5 

21 160003 Screw(M5-0.8 x 5) ll:::f-V' 
22 3500165 Needle Guard Eccentric if"~?""I=t-izY 

23 3500166 Needle Guard(Front) Lever it~?-(M")MB 1 

24 110022 Screw(M3-0.5 x 1 0) ll:::f-V' 2 
25 3500413 [3500409] Felt 7 I.)l, 1--

26 3100241 Needle Guard(Front) Holder it~?"(M")~ 

27 3139200 Needle Guard(Front) it~?"(M") 1 

28 110036 Screw(M3-0.5 x 6.5) ll:::f-V' 2 
29 3500167 Needle Guard(Rear) Lever it~?"(f&)MB 

30 3100245 Needle Guard(Rear) Holder it~?"(f&)~ 

31 3509202 [3109201] Needle Guard(Rear) it~?"(f&) 

32 3500419 Needle Guard Lever Cover it~7MB:t.JJ\- 1 

33 110012 Screw(M4-0.7 x 5) J.l::f-V' 2 
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UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM _tl!J&U~~Hi I) tm~ 6 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

3500051 Handwheel )\"/ ~71\-{-)[., 

2 000989 Handwheel Mark )\"/ ~71\-{-)[.,'('-? 

3 160005 Screw(M6-1 x 8) 1.1::*>" 5 

4 160007 Screw(M6-1 x 6) 1.1::*~/ 16 

5 0092305 Magnet '?'?"* 'Y j-. 1 

6 3500054 Ball Bearing JJ{-)[.,1'\.7') "Y?" 2 

7 3100129 Handwheel Adapter 7~·-;t~ 

8 3500056 Timing Belt(550-5GT-12) ~-{ ~ "/?"1'\.)[.," 

9 3260011 Upper Shaft Sprocket(Upper) 1'\,)[_, j-.-;/'- I) (J:) 

10 3500069 Timing Belt(384-3GT-8) ~-{ ~ "/?"1'\.)[.," 

1 1 3500068 Upper Shaft Sprocket(Upper) ~-{ ~ "/?"/-') (J:) 

12 3100275 Upper Shaft(Right) J:~({:j) 

13 3100283 Upper Shaft Joint J:~it:l*~ 

14 3100127 Counterweight(Small) /\7 y .A.? I.-{ 1--(!j\) 1 

15 110009 Screw(M4-0.7 x 8) 1.1::*>'' 2 

16 3500403 Oil Sleeve ;;t-{ )[_,.A_ I) -7' 
17 3500060 Upper Shaft(Left) J:~(tc) 1 

18 160004 Screw(M6-1 x 4.8) 1.1::*>" 4 
19 310101 Oil Wick(¢ 5.1 x 15mm) ~Wit$ 

20 310099 Oil Wick(¢ 3.3 x 30mm) ~EB/5 

21 110012 Screw(M4-0.7 x 5) 1.1::*>'' 
22 3500062 Upper Shaft Sleeve, C. Set _t~.A_ I) -7'(*Jl.) 

23 3500064 Upper Shaft Sleeve _t~.A_I) -7' 1 

24 0093154 Ball Bearing Jj{- }[.,1'\.7 I)"/?" 2 

25 
26 160004 Screw(M6-1 x 4.8) 1.1::*>'' 
27 3500072 Adapter(Right), C. Set 7 ~·-;t ~ (1:1) (*Jl.) 
28 3500073 Ball Bearing Jj{- }[.,1'\.7 I)"/?" 
29 3500076 Adapter 7~·-;t~ 2 

30 3500071 Looper Thread Take-up Shaft *~') 1Jb.~ 
31 3500070 Thread Take-up Shaft Sprocket(Lower) 1'\.J[., 1--7- 1) CF) 
32 3500074 Adapter(Left), C. Set 7 ~·-;t ~ (1c) (*Jl.) 

33 3500075 Ball Bearing Jj{- }[.,1'\.7 I)"/? 
34 3500077 Looper Thread Take-up )[.,-)\*~-T1Jb. 

35 006212 Screw(M5-0.8 x 6) 1.1::*>'' 2 

36 3500079 Connecting Rod ~*~ 1) 0'Y ~ 1 

37 120001 [120049] Screw(M4-0.7 x 14)[M4-0.7 x 16] 1.1::*>'' 4 
38 2100088 Connecting Rod Swing-proof t~ L-1.1::.:>< 2 

39 3500066 Driving Lever ~*~')~Mil 1 

40 120013 Screw(M6-1 x 15) 1.1::*>'' 2 

41 2100218 Driving Shaft Thrust Ring .A_ 7 .A_ j-. I)"/?" 
42 000555 Washer '7 'Y ~1' 

43 120015 Screw(M5-0.8 x 1 0) 1.1::*>'' 
44 3500065 Driving Shaft ~*~')~ 
45 3500067 Bracket ~*~')-E!' 
46 000667 Spring Washer ,A. /I) ylf') 'Y ~ 1' 

47 3500278 Needle Thread Take-up ~*~')*J:i!! 1 

48 110106 [110104] Screw(M4-0.7 x 8) [M4-0.7 x 6] 1.1::*>'' 2 

49 000600 • Spring Washer .A. -;!I) "Y-:7"'7 'Y ~ 1' 
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NEEDLE BAR MECHANISM *~~~ 7 

Ref. No Parts No. Description 1:] 

~ Amt. Req IJIJ 

1 330017 Seal Plug ~~ 
2 3500310 • Needle Bar & Needle Bar Bushing, C. Set ~;j$ . ~;j$ 7" 'Y :::; .:z.(~fl.) 

3 3500100 [3200111] Needle Bar Bracket ~;j$:t?J~ 

4 110035 Screw(M4-0.7 x 1 0) ll:.::f.V' 
5-1 0093357 Needle Clamp(56) ~ll:..>< 

5-2 0093352 Needle Clamp(40) (Extra Parts) ~ ll:..>< (¥i5i=flB~l 
5-3 0093356 Needle Clamp(48)(Extra Parts) ~ ll:..>< (¥i5i=flB~l 
5-4 0093358 Needle Clamp(64) (Extra Parts) ~ ll:..>< (¥-J)i=flB~l 1 
6 Needle(UY x 128 GAS) ~ 3 
7 0093365 Top Cover Thread Eyelet !ffi1J *)![ 
8 001900 Screw(1 /8-44 x 2.4) ll:. ::f. :S/ 4 
9-1 3508019 Stitch Plate(56M) ~t& 
9-2 3508020 Stitch Plate(48L) (Extra) ~t& (¥i5i=flB~l 
9-3 3508021 Stitch Plate(56L)(Extra) ~t& (¥i5itiB~l 1 

10 009142 Screw(9/64-40 x 4.8) ll:.::f.V' 2 

11 3500615 Counterweight /'1.7"/7-."JI-{f-.. 1 
12 11 0011 Screw(M5-0.8 x 1 0) ll:.::f. ~)' 2 
13 160029 Screw(M8-1.25 x 8) ll:.::f. ~/ 2 
14 3500091 Connecting Rod, Complete Set ~;J$ D 'Y ~ (i%£1.) 

15 3200112 Connecting Rod ~:J$0 'Y ~ 

16 0093212 Roller Bearing -- ~Jl--"'71) "/?" 

17 3500617 Eccentric Pin Plate I~iz"/1::""//~-f-.. 

18 130002 Screw(M3-0.5 x 6) ll:. ::f. :J' 
19 3500616 Eccentric Pin ~;j$.I~iz"YI::""Y 

20 000309 Felt(2.5 x 3 x 30mm) 7:r:Jl-l--

21 330000 Seal Plug ~~ 
22 3200118 Needle Bar Guide, C. Set ~;j$~~(*.EI.l 
23 3200116 Needle Bar Guide ~;j$~~ 

24 0093186 Slide Block ~;j$~~~ 1 
25 009749 Screw(M4-0.7 x 16) ll:.::f.V' 2 
26 3100338 Sponge *fi)ffi 7-. it{"/ :J' 

Note: Regarding the combinations of Needle Clamps and Stitch Plates, refer to the main spare Parts 
lists on pages 41 and 42. 

(7±.) ~lf:;X c ~~O)*Jl-€5--ltti, 41, 42~-~0).±.~ffl)!Ib l) A r ~~~ V·c < t!.~ ltlo 
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PRESSER FOOT MECHANISM 8 

Ref.No Parts No. Description Amt. Req 
0077270 Presser Spring Regulator 

2 000445 Lock Nut 
3 0065372 Presser Bar Spring(Outer) 
4 3500304 Presser Bar Connecting Brackst 
5 110031 Screw(M4-0.7 x 12) 
6 0093483 Presser Bar Guide 
7 004441 Screw(11 /64-40 x 16) 2 
8 0060142 Presser Bar Spring(lnner) 
9 3100110 Presser Bar 

10 3100112 Finger Guard 71 yjj')'j'- ~ 

1 1 110002 Screw(M3-0.5 x 5) 
12 0093611 Oil Protector Ring 
13 3100310 Collar(9 x 17 x 7mm) 
14 150001 Screw(M4-0.7 x 4) 
15 0020271 Thread Chain Cutting Knife 
16 110054 Screw(M3-0.5 x 3.5) 
17-1 3507052 Presser Foot, C. Set(56) 
17-2 3507002 Presser Foot, C. Set(40) (Extra Parts) 
17-3 3507050 Presser Foot, C. Set(48) (Extra Parts) 
17-4 3507054 Presser Foot, C. Set(64) (Extra Parts) 
18 110004 Screw(M3.5-0.6 x 8) 
19 3107303 Presser Foot Spring(Left) 
20 3107304 Presser Foot Spring (Right) 

21 3107311 Fabric Guide 
22 110027 Screw(M2.5-0.45 x 3.5) 
23 130016 Screw(M2.5-0.45 x 6) 4 

24 3107306 Presser Foot Hinge Pin(56, 64) 
25 110084 Screw(M3.5-0.5 x 4.2) 
26 000327 Lock Nut 
27 260006 Adjusting Screw(1 /8-44 x 9.5) 
28 3500305 Cap 
29 
30 3500296 Presser Foot Lifter 

31 170041 Screw(M5-0.8 x 3.5) 2 
32 3500300 Lifter Shaft 
33 2100267 Collar(1 0 x 17 x 8mm) 
34 160001 Screw(M4-0.7 x 4) 2 
35 3500293 Lifter Shaft Lever 
36 005650 Screw(M5-0.8 x 14) 
37 0068181 Spring 
38 3500294 Lever Link 
39 3500291 Lifter Lever 
40 000487 Wave Washer 

Ref. No. 41 to 60 See the following page. 

Note: Regarding the combinations of Presser Foot, C. Sets, Stitch Plates, and Feed Dogs, refer to the 
main spare parts lists on pages 41 and 42. 

(?:±) :fEf!.:r:.(*Jl), ~fR, z 1) O)*Jlil-ltli, 41, 42A.~yO)_±JI:gj)Ji!t 1) 7- r ~~~.~ L "C < tC.'~ v~o 
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PRESSER FOOT MECHANISM Jffl I~m: 8 

Ref. No Parts No. Description CJ ~ Amt. Req llll 

41 300005 Washer '7 'Y ~""\' 

42 120010 Screw(M6-l x 1 0) lt.f.V' 
43 2110361 Spring J\.f. 
44 2100194 Lifter Lever Holder J:Eil.Im-7[..;/\-.g. 

45 340003 Knock Pin(¢ 5 x 20mm) /'Y-71:::":/ 

46 3500295 Lifter Lever Stopper J:Eil.Im-7[..;/\-A. ~ 'Yl\ 

47 120006 Screw(M6-l x 1 2) lt.f.V' 2 

48 000206 Lock Nut D'Y?T'Y ~ 

49 110118 [110021] Screw(M5-0.8 x 22) [M5-0.8 x 1 8] lt.f.V' 
50 3500299 Tension Release Lever Connector *~x lln~*EifBi: 

51 170038 Screw(M4-0.7 x 5) lt.f.V' 
52 170009 Screw(M4-0.7 x 4) lt.f.V' 
53 3100533 Tension Release Lever *~xlln 
54 120001 Screw(M4-0.7 x 14) lt.f.V' 
55 3500292 Tension Release Shaft *~x~ 
56 0063515 Thread Pull-off Lever *~x [..;J\-
57 000690 Spring Pin(4 x 16mm) A./ 1) Y?•l:::"y 

58 0094390 Tension Release Adjusting Eccentric *~xf&IDiiJW::Jo 
59 0095334 Swing-proof Spring ~t~J\.f. 

60 001170 Screw(9/64-40 x 12) lt.f.V' 
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SPREADER MECHANISM frlj I) iiU~-}\~- 9 

Ref. No Parts No. Description Cl ~ Amt. Req 00 

3500081 Spreader Eccentric, C. Set frlj I) I.:::\=- -lz y (*Jl) 

2 3500082 Spreader Eccentric frlj I) I. :::\=- iz y 1 
3 160003 Screw(M5-0.8 x 5) .!l:~ ~} 2 
4 3500084 Spreader Connecting Rod fr!i 1) D 'Y ~ 

5 110009 Screw(M4-0.7 x 8) .!l:~:J' 

6 300006 Washer '7 'Y :_; 1' 

7 3100309 Adjusting Lever Pin ilffl~WvJ\-1:::":; 

8 000528 Washer '7 'Y :_; 1' 

9 100003 Nut -j- 'Y !--

10 3500086 Spreader Adjusting Lever fr!i 1J~WvJ\-

11 120013 Screw(M6-1 x 15) .!l:~~ 

12 3160138 Driving Shaft Jv-J'\lll 
13 0032646 Collar(12 x 20 x 8mm) 1J7-

14 009604 Screw(11 /64-40 x 5.5) .!l:~V' 2 
15 
16 3100305 Rocking Arm )[.,-J\tJN 1) MB 1 
17 160007 Screw(M6-1 x 6) .!l:~~ 2 
18 0063051 Rocking Pin )[J-J\iJN 1) I:::"Y 

19 310094 Oil Wick(¢ 3.3 x 15mm) ~ffi iC,\ 

20 0063053 Spreader Bar Jv-J\:f* 

21 0063056 Bushing Ring 7•'Y :_; .:J. 1) Y?• 

22 0063057 Collar(1 0 x 18 x 7mm) 117- 1 
23 009526 Screw(9/64-40 x 4.4) .!l:~~ 2 
24 3100307 Spreader Holder fr!i IJ *Jv-J\il' 
25 3509320 [31 09310] Spreader frlj I)*)[_,-}\ 1 
26 110031 Screw(M4-0.7 x 12) .!l:~V' 2 
27 2100218 • Thrust Ring 7-_ 7 7-_ !--I) :;?• 

28 3500097 • Thrust Sheet(Small) 7-7 7- ":,;- "(lj\) 
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LOOPER DRIVING MECHANISM )1,-J\~m: 1 0 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1-1 3109300 Looper(32, 40, 56, 64) )[..-)\ 

1-2 3109302 Looper(48) (Extra) )[_.-J \(!f-¥):Hf~~) 

2 160040 [11 0020] Screw(M4-0.7 x 5) [M3.5-0.6 x 6] .ll:;f.V' 
3 3180100 [31 00555] Looper Holder )[..-J\B' 

4 110039 Screw(M3.5-0.6 x 1 0) .ll:;f.V' 1 

5 300500 Spacer(Fiber) A«--lf(7 :r-1' J'\) 3 

6 3500175 Looper Bar Bushing (Left) )[..-J\~7·/' ~ :::J.. (:li:) 

7 160024 Screw(M6-1 x 8) .ll:;f.V' 2 
8 3500274 Looper Thread Eyelet(Left) J[..-J\*~(:li:) 

9 110101 Screw(M3-0.5 x 3) .ll:;f.V' 
10 0010017 Bamboo Joint )'\y7'ilil*-¥ 

1 1 3500426 Oil Tube(3 x 5 x 11 Omm) :::t1Jl--7:::J..-7 
12 3100205 0-ring Q I) y?" 

13 3500179 Looper Bar Guide )[..-J\~t.f-1' ~ 

14 3100157 Slider A715" 
15 3100158 Slider Holder A 715"J&{1B' 
16 110005 Screw(M3.5-0.6 x 1 2) .ll:;f.V' 2 
17 3100159 Slider Presser A715":tEJI~ 

18 160001 Screw(M4-0.7 x 4) .ll:;f.V' 1 
19 3500180 Thrust Washer A7AI--'7'/'~i' 2 

20 330016 Seal Plug ~~ 

21 3500177 Looper Bar )[..-)\~ 

22 3500178 Slide Block A71~7D'/'? 

23 3500176 Looper Bar Bushing(Right) )[..-J\~7'•/' 'Y :::J.. (;tl") 1 

24 110019 Screw(M5-0.8 x 35) .ll:;f.V' 1 
25 300000 Washer '7 '/' ~, 2 
26 100002 Nut -t- '/' 1--
27 3100150 Looper Rocker Connecting Rod, C. SetJl---J\irti~D '/' ~(~Jl.) 
28 3100147 Looper Rocker Regulating Eccentric J[..-J\irtif~:r::=t:-tz y 

29 160003 Screw(M5-0.8 x 5) .ll:;f.V' 
30 0065389 Roller Bearing -- ~)[_.«y I) y?" 

31 3100149 Looper Rocker Connecting Rod J[..-J\irtif~D '/' ~ 
32 3100151 Looper Rocker Adjusting Pin J[..-J\irtif~[li\lfli'it:."y 

33 340001 Spring Pin(¢ 1.5 x 4mm) A71J y?"t:."y 

34 3500171 Looper Connecting Rod )[..-J\0 '/' ~ 1 

35 110043 Screw(M4-0.7 x 14) .ll:;f.V' 2 
36 120049 Screw(M4-0.7 x 16) .ll:;f.V' 2 

37 2110191 Connecting Rod Swing-proof tiN 1_., .ll: .)( 2 

38 3100142 Looper Driving Lever Jt-.-J\~IWB 1 

39 160029 Screw(M8-1.25 x 8) .ll:;f.V' 2 
40 000637 Seal Plug ~~ 

41 3500174 Looper Rocker Arm )[..-J\i!N I) MB 
42 120013 Screw(M6-1 x 1 5) .ll:;f.V' 
43 3100146 Thrust Washer A7AI--'7'/'~i' 3 

44 3100145 Thrust Roller Bearing A 7A 1--«7 1) y?" 2 
45 3500172 Looper Shaft )[..-)\~ 1 

46 000740 Seal Plug ~~ 2 
47 000623 Gasket )\'/'=toy 
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FEED DRIVING CONTROL MECHANISM M~ 1J~W~m: 1 1 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3500147 Differential Feed Rocker Arm, C. Set MJ2£ I) ~Wil9il(*.l3.l 
2 3500148 Differential Feed Rocker Arm MJ2£ I) ~W!l9B 

3 120013 [120011] Screw(M6-l x 1 5) [M6-l x 18] Jl;f. ~)' 

4 3500149 Differential Regulating Slider MJ2£ 1) ~fi.PA 71'5" 
5 3500152 Differential Link ~jj] I) Y? 

6 3500154 Differential Feed Regulating Link MJ2£ IJ ~w IJ ::;? 1 
7 3200215 Retaining Ring A" 'Y 7' 1) ::;?" 2 
8 3500146 Differential Feed Shaft Arm MJ2£ I) :f!!J!l9B 

9 310096 Oil Wick(¢ 5 x 130mm) )ffi/5 
10 3501818 Differential Feed Shaft MJ2£ IJ:f!!J 

1 1 2100249 Connection Bushing(Front) MJ2£ I) I) Y? 7'·:; ~ :::1. (iW) 

12 3500143 Differential Feed Bar Connection MJ2£1) I)::;? 

13 300000 Washer '7 'Y ~"\' 2 
14 110046 Screw(M5-0.8 x 12) Jl;f_~)" 

15 110021 Screw(M5-0.8 x 18) Jl;f.~ 

16 3500142 Connection Bushing(Rear) MJ2£ I) I) Y? 7"•y ~ :::1. (f&) 

17 3509007 Differential Feed Dog MJ2£1J 

18 3509005 Main Feed Dog f&J2£ 1) 1 
19 110004 Screw(M3.5-0.6 x 8) Jl;f.~" 2 
20 3500151 Linear Block I)_T::fD•:;? 

21 3500150 Linear Guide I) _]7jj'.-( ~ 1 
22 160001 Screw(M4-0.7 x 4) Jl;f.~ 3 
23 3500153 Linear Link 1)_]71) ::;? 1 
24 0068202 Retaining Ring A" 'Y 7' 1) ::;?" 2 
25 2100253 Linear Link Pin 1)_]71Jy?I:::"Y 

26 3500155 Differential Feed Lever(Left) ~jj] [.; J \- (:ti:) 

27 160004 [160007] Screw(M6-l x 4.8) [M6-l x 6] Jl;f.~ 

28 3500156 Differential Feed Lever Shaft ~jj][.;J\-:fl!J 

29 2100267 Collar(l 0 x 17 x 18mm) fJ7-

30 3500157 Spring J\;f. 

31 340003 Knock Pin(¢ 5 x 20mm) /•:;?1:::"::; 

32 3500158 Differential Feed Lever(Right) ~jj] [.; J \- (:t:i) 

33 000690 Spring Pin(¢ 4 x 16mm) A"""J'I) y?"l:::"y 

34 
35 000010 Conical Spring Washer .IIllJ\;f-'7 'Y ~"\' 

36 3500161 Lock Nut D •y?j-•y" 

37 190004 Screw(M6-l X 8.5, M4.5-0.5 X 3) Jl;f.~' 

38 3500160 Differential Feed Graduations ~jj] § J,M;;t.& 1 
39 110045 Screw(M4-0.7 x 12) Jl;f.~' 2 
40 3101754 Adjusting Screw 7~'"\'A5 

41 2100264 Adjusting Block 7~1'A5~ 

42 2100259 Spring J\;f. 

43 001123 Washer '7 'Y ~"\' 

44 0034293 Retaining Ring A" 'Y 7' 1) ::;?" 
45 0020350 Differential Feed Lever Stopper ~jj] v J \-A " 'Y 1 \ 

46 000669 Washer '7 'Y ~"\' 

47 000600 Spring Washer A 7' 1) ::;?"'7 'Y ~ 1' 
48 005049 Screw(M5-0.8 x 8) Jl;f.~ 

49 3509012 Differential Feed Dog(Middle) lfi)2S I) 
50 110038 Screw(M2.5-0.45 x 4.5) Jl;f.~ 

51 120011 Screw(M6-l x 18) Jl;f.~ 
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FEED DRIVING MECHANISM J.2S l)~~ 1 2 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3500131 Feed Bar Driving Shaft Lever 3251J:fEIIMB 
2 120013 Screw(M6-1 x 1 5) 1.1:~9 

3 3500130 Feed Bar Link Pin 3251) 1)'/?t::"'/ 
4 3500129 Feed Bar Link(Long) 3251) I)'/?(~) 1 

5 160002 Screw(M4-0.7 x 5) 1.1:~9 3 
6 3100195 Feed Bar Link(Short) 325 I) I)'/?(~~) 
7 3100193 Feed Bar Connecting Rod Pin 325 1) D'Y ~t::"'Y 
8 3500128 Feed Bar Connecting Rod 3251) D 'Y ~ 

9 3100192 Retaining Ring .:::z "';/ -:J'IJ 'Y?" 2 
10 3500105 Counterweight /'\.7'/.:::Z').I-{" 

1 1 110009 Screw(M4-0.7 x 8) 1.1:~9 4 

12 3100623 Roller Bearing -- ~)[t-"Zyl) 'Y?" 1 
13 3500127 Main Feed Eccentric 3251) .I::\=-iz'Y 

14 006212 Screw(M5-0.8 x 6) 1.1:~9 2 
15 3100190 Roller Bearing -- ~)[t-"Zyl) 'Y?" 

16 3500162 Feed Lift Connecting Rod 325 1) ...t"fD ';/ ~ 
17 3500119 Feed Bar Guide(Right) 325 I) i?J'jj'-{ ~ ({:l) 

18 160007 Screw(M6-1 x 6) 1.1:~9 4 
19 3500411 Oiling Felt i\18")EIJ7 :r:Jlt" 1 
20 110030 Screw(M3-0.5 x 2.6) 1.1:~9 2 

21 3201355 Roller Bearing =- ~)[t-"(y I)'/?" 
22 0013208 [0068202] Retaining Ring .:::z "';/ -:J'I) 'Y?" 

23 3500163 Feed Lift Shaft Lever 325 1J ...t "f:fEIIIWB 1 
24 3500124 Collar(12 x 20 x 1 Omm) 137- 2 
25 160004 Screw(M6-1 x 4.8) ll:~v· 3 
26 160005 Screw(M6-1 x 8) 1.1:~9 2 
27 310096 Oil Wick(¢ 5 x 130mm) ~EBiC\ 
28 3500164 Feed Lift Shaft 3251) ...t"f:fEII 
29 000397 Oil Wick(¢ 2 x 11 mm) )ffiiC\ 
30 3500113 Feed Bar, Complete Set 325 1) i?J (*!J.) 

31 3500116 [3500146] Feed Lift Block(Rear) ~fJi.IH&) 

32 0032867 Feed Lift Block(Front) ~J§ilJ(M') 

33 3500115 Main Feed Bar f&3251J i?i 
34 3500114 Differential Feed Bar M"3251J i?i 
35 3500408 Oiling Felt i\18")Eil7 :r:Jlt" 1 
36 3100231 Feed Dog Key ::\=-- 2 
37 3500118 Feed Bar Guide(Left) 325 1) .g. jj' 1 ~ (li:) 
38 3500122 Main Feed Bar Driving Shaft f&3251J:fEII 
39 000750 Seal Plug ~;ti 

40 2020002 Retaining Ring .:::z "';! -:J'I) 'Y?" 

Ref. No. 41 to 71 See the following page. 
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FEED DRIVING MECHANISM ~~)~- 1 2 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

41 3500123 Main Feed Bar Driving Shaft Lever fi!@:~l)~~ 

42 110117 Screw(M5-0.8 x 9.5) .LI:~ ~)' 

43 3100214 Link Pin l)y?I::::"Y 

44 000199 Oil Wick(2.3 x 2.3 x 13mm) 51EJD 
45 160006 Screw(M3-0.5 x 4) .LI:~>" 
46 3500121 Main Feed Bar Connection :f&~l) l) y? 

47 3500120 Connection Bushing fi!@:~ l) l) y? -:J 'Y ~ .:::z. 

48 300000 Washer '7 'Y ~"'\' 

49 110118 Screw(M5-0.8 x 22) .LI:~>" 
50 3500136 Adjusting Screw Stopper ~ IJ ~w~~-1'.~ 1-- ·:; ;, 

51 160001 [160000] Screw(M4-0.7 x 4) [M3-0.5 x 3] .LI:~ ~)' 2 
52 3500133 Main Feed Bar Adjusting Screw ~~J~W~~.I' 

53 100067 Lock Nut D•:;?j-•y J-. 
54 0020551 0-ring(P5) 0 l) y?" 

55 3500132 Main Feed Bar Bracket ~ 1) 7' "TT 'Y J-. 
56 3500138 Main Feed Lever Shaft(Right) fi!@:~l) J_.,J\-~(;f:i") 

57 3500126 Connecting Shaft Jl*a~ 
58 3240072 Spring J\~ 1 
59 340003 Knock Pin(¢ 5 x 20mm) /•:;?I::::"Y 2 
60 0068079 0-ring (P 1 6) 0 l)y?" 

61 3500137 Main Feed Lever Shaft(Left) fi!@:~ l) 1.--J\-~(.ti:) 

62 3500139 Main Feed Lever ~l) 1.--J\-

63 110013 Screw(M4-0.7 x 8) .LI:~v· 

64 3500141 Main Feed Graduations ~ 1J § l~JH.&: 1 
65 009749 Screw(M4-0.7 x 16) .LI:~v· 2 
66 0020350 Main Feed Lever Stopper ~l) 1.--J\-.A J-.·:;J\ 

67 000669 Washer '7 'Y ~"'\' 

68 000600 Spring Washer .A /IJ y?"'7 'Y ~"'\' 

69 005049 Screw(M5'-0.8 x 8) .LI:~>" 
70 310102 Oil Wick(¢ 4.8 X 150) 583/5 

71 3500190 • Feed Lift Connecting Rod, C. Set ~ 1) ...t ""f D 'Y I-! (*.fi) 
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LUBRICATING MECHANISM m)m~;j1ij 1 3 

Ref. No Parts No. Description [J ~ Amt. Req llll 

1 3500412 Oil Receiver 51E~7IIIl 

2 110012 Screw(M4-0.7 x 5) .lt~V' 4 

3 0032518 O-ring(P3) 0 I)'/?" 1 

4 3500402 Oil Sight Top Nozzle .J .A'Jv 1 

5 3100370 Oil Tube Joint, One Way JtDgiS=.F 6 

6 000425 Washer '7 'Y :_; 1' 1 

7 000234 Nut -j- 'Y 1-- 2 

8 0031831 Oil Tube Clamp ~5Rl~ 8 

9 3500229 Oil Filter Cover :;t-1 Jv 7 ..,.- Jv~ t.JJ\- 1 

10 110045 Screw(M4-0.7 x 12) .lt~~) 3 

11 3100061 O-ring(P42) 0 I)'/?" 

12 3100345 Oil Filter ;;t 1 Jv 7 ..,.- Jv~ 

13 3100329 Oil Filter Connector :;t-1 Jv7 ..,.- Jv~IS=F 
14 3200237 Felt 7:r:Jvr. 
15 3200236 Suction Pipe il.&A.J \ .-( 7 
16 0093617 Suction Pipe Bushing il.&Al \ .-( /7" 'Y :_; .:::J.. 

17 3200238 Oil Tube(3 x 5 x 440mm) :;t-1 JvJ\-1' 7 1 

18 0010017 Bamboo Joint ; '\ 'Y /IS=.F 2 

19 3500422 Oil Tube(Long), Complete Set &S5IEJ\1 /(~H*.El) 
20 3400261 Oil Tube(4 x 6 x 500mm) :;t-1 JvJ\-1' 7 

21 3100371 Oil Tube Joint, Two Way jjijjDgiS=.F 
22 3100332 Oil Tube(4 x 6 x 37mm) :;t-1 JvJ\-1' 7 
23 320008 Fitting Stud(Short) tg~S=.F~Jv r. (~) 4 

24 3500423 Oil Tube(Middle), Complete Set &S5IEJ\1 /(~H*fl.) 
25 
26 3500415 Oil Filter Screen )Ji~i'-1 

27 3500424 Oil Tube(4 x 6 x 190mm) :;t-1 JvJ\-1' 7 
28 320009 Fitting Stud(Long) tg~S=.F~Jv r. (~) 
29 3100356 Oil Tube(Short), Complete Set if.S)iEJ \1 7 (~E) (*.El) 
30 3100331 Oil Tube(4 x 6 x 31 mm) :;t-1 JvJ\-1'7 

31 3500418 Oiling Shower &S51E :,; 1' '7 

32 3500410 Draining Felt MI=51E 7 :r: J v 1--

33 3500404 Draining Pipe MI=5IEJ\1 7 
34 110013 Screw(M4-0.7 x 8) .tt~v· 2 

35 3500425 Oil Tube(4 x 6 x 350mm) :;t-1 JvJ\-1' 7 
36 3150143 Oil Pump, Complete Set ~'Y/(*.El) 

37 0030711 Oil Pump Driving Worm Gear r);t-b-:!f7 

38 160001 Screw(M4-0.7 x 4) .tt~v· 2 

39 120011 [120013] Screw(M6-1 X 18) [M6-1 X 15] .tt~v· 2 

40 000567 Seal }\'Y=f-'Y 

41 100004 Nut -j- 'Y 1--

42 3150151 Oil Nozzle for Worm Gear &S51E; \1 7 
43 3100330 Oil Tube Stay :;t-1 JvJ\1/:XI 
44 3500236 Dust Proof Plate llJJ~1.& 

45 3500006 Oil Sight Gauge :;t-1 Jv!f-V' 
46 3100392. Oil Tube(2.5 x 4 x 35mm) :;t-1 JvJ\-1' 7 
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PULLER MECHANISM EXCLUSIVE PARTS(l) 

Ref.No Parts No. Description Amt. Req 
3100625 Upper Feed Roller Shaft Bracket 

2 120019 Screw(M6-1 x 18) 4 
3 000779 Knock Pin 2 
4 3100006 Seal Plug 
5 3100607 Roller Shaft Bushing(Right) 
6 3100604 Upper Feed Roller Shaft Lever 
7 160007 Screw(M6-1 x 6) 2 
8 0065398 Collar(14 x 22 x 1 Omm) 

9 009604 Screw(11 /64-40 x 5.5) 2 
10 3100626 Roller Shaft Bushing(Left) 

11 0065395 Oil Seal 
12 3100605 Upper Feed Roller Shaft 
13 See page 16 
14 3100608 Upper Feed Roller Lever 
15 120012 Screw(M6-1 x 20) 
16 0065401 Upper Feed Roller Lever Pin 
17 000613 Washer 
18 000306 Nut 2 
19 3501281 Upper Feed Roller Lever Rod 
20 240010 Screw(l /4-40 x 11) 

21 310063 Oil Wick 
22 0032921 Upper Feed Roller Driving Rod Pin 
23 160001 Screw(M4-0.7 x 4) 
24 3100602 Upper Feed Roller Driving Rod 
25 3100192 Retaining Ring 
26 3100623 Roller Bearing =- j-:)[.,"'(yl) ::.;?" 

27 3100603 Upper Feed Roller Regulator, C. Set 
28 3100601 Upper Feed Roller Eccentric 
29 3100600 Upper Feed Roller Regulator 
30 160003 Screw(M5-0.8 x 5) 2 

31 190007 Adjusting Screw(M5-0.8 x 6) 
32 120008 Screw(M4-0.7 x 8) 
33 300045 
34 3100636 Upper Feed Roller Shaft Bracket, C. Set _t D -7 fib 7" 7'7 'Y H~fl) 

Note: Parts No. of Puller Mechanism, C. Set · · · 3500695 = 3100636 + 3500697 + 3500699 
(7.±) 7°7 ~~fR(ffJl)O) Parts No. · · · 3500695 = 3100636 + 3500697 + 3500699 
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PULLER MECHANISM EXCLUSIVE PARTS(2) 

Ref.No Parts No. Description Amt. Req 
See Page 16 

2 3100611 Upper Feed Roller Yoke 
3 120012 Screw(M6-1 x 20) 

4 3100612 Upper Feed Roller Yoke Guide 

5 120008 Screw(M4-0.7 x 8) 2 
6 31 00613 Upper Feed Roller Yoke Pin 
7 1 60007 Screw(M6-1 x 6) 

8 0090620 [3200 133] Wire(0.9 x 45mm) 
9 1 80005 Screw(M4-0.7 x 6) 

10 160001 Screw(M4-0.7 x 4) 2 

11 160003 Screw(M5-0.8 x 5) 3 
12 0060056 Retaining Ring 
13 2100902 Thrust Ring 
14 3501270 Clutch Driving Shaft 
15 3100616 Clutch Driving Shaft Bushing(Left) 
16 0065414 Clutch Driving Shaft Bushing(Right) 

17 0065421 Clutch Tension Sleeve 
18 3501283 Adjusting Collar 
19 
20 3501284 Adjusting Screw Stay 

21 110002 Screw(M3-0.5 x 5) 2 
22 110097 Screw(M5-0.8 x 12) 
23 3501282 Clutch Tension Spring 

24 3501280 Clutch Driving Lever 
25 130003 Screw(M4-0.7 x 7.3) 3 
26 3501276 Clutch Sleeve(Right) ? 7 'Y =f-A 1) -"j'(:ti) 

27 3501272 Thrust Plate 2 
28 3501271 Clutch Spacer 

29 160005 Screw(M6-1 x 8) 

30 3501275 Clutch Sleeve(Left) ? 7 'Y =f-A 1) -7' (h:) 

31-1 3501290 Upper Feed Roller (30 teeth)(Standard) ...t.D-7(30ill)(l~$) 

31-2 3501289 Upper Feed Roller(26 teeth) (Extra Parts) ...t D -7 (26 ill) (!f-J~.i:g:~~) 

32 007621 Screw(9/64-40 x 8.5) .11:-f.~/ 3 
33 3500697 Lower Feed Roller Support, C. Set "FD-7-IJ"Jte- H*.EI.) 
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) "FD-7 (19 ill)(l~$) 
34-2 3501259 Lower Feed Roller(l6theeth) (Extra Parts) "F D -7 ( 16 ill) (!f-J~.i:g:~~) 

35 000487 Wave Washer 

36 3501252 Lower Feed Roller Guide 
37 0060056 Retaining Ring 
38 160000 Screw(M3-0.5 x 3) 2 
39 3501 254 [350 1 251] Lower Feed Roller Shaft 

40 160003 Screw(M5-0.8 x 5) 

Ref. No. 41 to 54 See the following page. 
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PULLER MECHANISM EXCLUSIVE PARTS(2) 77 -1~\H~:W:Jf.Ht~~ (2) 1 5 

Ref. No Parts No. Description Cl f. Amt. Req llll 

41 3501250 Lower Feed Roller Bracket """fD-77'·7'7'Y 1-- 1 

42 120041 Screw(M6-l x 1 2) lt-*V' 2 
43 000779 Knock Pin / 'Y-71:::"::.-- 2 

44 3501295 Upper Feed Roller(Rubber) ..tD-7(:fl-\) 

45 3501265 Lower Feed Roller(Rubber) """"FD-7(:tu) 

46 3500698 Supplementary Roller, C. Set :fm!lj] D -7 (~,§_) 

47 3501253 Supplementary Roller Support tm!lilD-7~11t.& 1 

48 000538 Washer '7 'Y Y"\7 2 
49 110009 Screw(M4-0.7 x 8) lt-*V' 2 
50 3501122 Supplementary Roller :fmEI}JD-7 

51 0065436 Supplementary Roller Stay(A) :fm!liJD -7::5ZI(A) 
52 0065437 Supplementary Roller Stay(B) :fm!lj] D -7 ::5ZI (B) 1 

53 009730 [11 0030] Screw(l /8-44 x 5.3) [M3-0.5 x 2.6] lt-*V' 4 
54 0063460 Lower Feed Roller(Rubber) Bushing """f D -7 (::t'b.) 7' 'Y Y .:::z. 2 

VG2790 From the library of: Superior Sewing Machine & Supply LLC



1 6 
PULLER M 33 EC_H_A_N=IS~~M~(3~) ______________________ __ 

:--. .. 
' ', ' ', ' ' : .... 

26 

30 ~27 

VG2790 From the library of: Superior Sewing Machine & Supply LLC



PULLER MECHANISM EXCLUSIVE PARTS(3) 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 0065381 Upper Feed Roller Lifter(Right) ....to-7m7(1:l) 1 
2 110009 Screw(M4-0.7 x 8) .ltt-'Y' 2 
3 000538 Washer '7 ':1 ';/ t' 3 
4 000334 Nut 7 •;; 1-- 2 
5 0034979 Flexible Wire Clamp Bushing '7 -{ "\7 .It.>< -j' ':I ';/ .::J. 2 
6 006075 Screw(11 /64-40 x 6) .tt.:t-9 2 
7 0067126 Lifter Connecting Plate ....to-7 m7)!Ua1& 
8 0065374 Upper Feed Roller Lifter(Left) _t 0 -7 m-7 (:li:) 1 
9 0065375 Upper Feed Roller Lifter Pin ....to-7m7t:::.; 1 

10 0095027 Retaining Ring A 1-- ':1 -:JlJ ::.;?" 2 

1 1 0065376 Lifter Connecting Plate ....tD-7~ 1) 1 
12 006038 Screw(3/16-32 x 2.2) .lt.:t-9 2 
13 0065407 Roller Press Bar Bracket ....tD-711!li~:f?J:f-

14 005650 Screw(M5-0.8 x 14) .ltt-V' 
15 0065402 Lifting Lever Sleeve ....tD-7 1...-/\-A 1) --:f 
16 006411 Screw(11 /64-40 x 5.5) .ltt-V' 
17 000340 Nut 0•;;?7·;;" 
18 009931 Stop Screw(11 /64-40 x 26) A 1-- •:;J\.:t-9 

19 3100614 Roller Press Spring ....tD-7J:Elli/\'t-
20 3100610 Upper Feed Roller Bracket ....tD-77'77':1 1--

21 009753 Screw(M6-1 x 35) .ttt-V' 2 
22 000779 Knock Pin / ':1? I:::"Y 2 
23 0065405 Roller Press Bar Bushing(Upper) ....tD-7:f!fli~-:/·;; ';/ .:1. (....t) 
24 160007 Screw(M6-1 x 6) .ltt-V' 
25 3100609 Roller Press Bar Bushing(Lower) ...to -7:f!fli~7'·;; ':/ .:1. (""f) 

26 0065404 Upper Feed Roller Press Bar ....tD-711!li~ 

27 0034117 Retaining Ring A" ':1 7 1) ::.;?" 
28 000690 Stop Pin A 1-- •;; /I:::"Y 

29 000613 Washer '7 ':1 ';/ t' 

30 0067111 Upper Feed Roller Lifting Lever =Fm-7 

31 000487 Corrugated Washer ;&* '7 ':1 ';/ t' 

32 170008 Screw(M6-1 x 9) .It t-V' 
33 3500699 Upper Feed Roller Bracket, C. Set ....tD-77'77':1 H~fl) 

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and 
Ref. No. 1 on page 15. 

(7±) Ref. No. 33 0) Part No. 3500699 ti 14 .A:.~yO) Ref. No. 13:&0' 15 .A:.~yO) Ref. No. 1 0)$:5}~ 
'2ilvt2'Part No. 't''To 
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VG2790-l DOD -TlN, T4N, TlA, T2A, T4A EXCLUSIVE PARTS-1)7'~-T'J~:®:J=fHt~~ 1 7 

Ref. No Parts No. Description CJ ~ Amt. Req J:IJ:I 

1-1 3508040 Stitch Plate(40S) (2 Needle) ~H.&: 
1-2 3508031 Stitch Plate(48M) (3 Needle) ~H.&: 
1-3 3508032 Stitch Plate(56M) (3 Needle) ~H.&: 

1-4 3508033 Stitch Plate(64M) (3 Needle) ~H.&: 

2 3509010 Differential Feed Dog(Middle) ~ziJ 

3 3500634 Fabric Guide(Small) (Left) :tiltJ-1 "'{INCti:) 
4 3500635 Fabric Guide(Small) (Right) :fiJjj'-{ "'(!j\)(;6") 1 
5 110038 Screw(M2.5-0.45 x 4.5) lt.:f.V' 2 
6-1 3508019 Stitch Plate(56M) ~H.&: 

6-2 3508020 Stitch Plate(48L) ~H.&: 

6-3 3508021 Stitch Plate(56L) ~H.&: 
7 3509017 Main Feed Dog f&z 1J 
8 3509015 Differential Feed Dog mJziJ 
9 3509016 Differential Feed Dog(Middle) ~ziJ 

10 3508074 Stitch Plate(56L) ~H.&: 

1 1 3509019 Main Feed Dog f&z 1J 
12-1 3508031 Stitch Plate(48M) *;t.&: 
12-2 3508032 Stitch Plate(56M) *~.&: 
12-3 3508033 Stitch Plate(64M) *;t.&: 1 
12-4 3508040 Stitch Plate(40S) (2 Needle) *~.&: 
13 3509018 Differential Feed Dog(Middle) ~ziJ 
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VG2790-l D D D -Kl N, K4N, SM EXCLUSIVE PARTS -fj" 7' =E 7' J ~ w J=IH!iB ~ 18 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3101320 Fabric Guide(Left) :ffi jj 1 ~ (li:) 
2 3101321 Fabric Guide(Right) :ffi jj' 1 ~ (;fi) 1 
3 110038 Screw(M2.5-0.45 x 4.5) ll::.*->'' 2 
4 
5-1 3508025 Stitch Plate(48M) ~HJR 

5-2 3508026 Stitch Plate(56M) ~HJR 

6 3509007 Differential Feed Dog mJJ2S I) 
7 3509012 Differential Feed Dog(Middle) l=j:IJ2S I) 
8 
9-1 3508041 Stitch Plate(40S-K4N) ~HJR 

9-2 3508086 • Stitch Plate(48M-K4N) ~HJR 
9-3 3508087 Stitch Plate(56M-K4N) ~;fiR 

10 3509010 Differential Feed Dog(Middle) l=j:IJ2S I) 

11 0093409 Fabric Guide ;ffijj'1 ~ 1 
12 000014 Washer '7 ';/ ~'\' 2 
13 110007 Screw(M4-0.7 x 8) .ll::.*->1' 2 

14-1 0093408 Presser Foot, C. Set(32) :llfi:r:(il) 
14-2 0093415 Presser Foot, C. Set(40) :llfii(iJ.) 
14-3 0039421 Presser Foot, C. Set(48) :llfi:r:(il) 
15 001186 Screw(9/64-40 x 7.8) .ll::.*->1' 
16 3107304 Presser Foot Spring Jj\:llf!IJ'\* 
17 0065366 Locking Pin @]I) ll::..)( 1:::":/ 

18 0063282 Presser Foot Hinge Pin :llf!II::::/>1'1:::"::.; 
19 005122 Screw(3/32-56 x 5.5) .ll::.*-9 
20-1 0093404 Stitch Plate(32M) ~;fiR 

20-2 0093410 Stitch Plate(40M) ~;fiR 

20-3 0093417 Stitch Plate(48M) ~;fiR 

21-1 3139005 Differential Feed Dog(32) mJJ2S I) 
21-2 3139006 Differential Feed Dog(40) mJJ2S I) 
21-3 3139007 Differential Feed Dog(48) mJJ2S I) 
22-1 3109040 Main Feed Dog(32) q~J2S I) 

22-2 3109042 Main Feed Dog(40) q~J2S I) 

22-3 3109044 Main Feed Dog(48) q~J2S I) 

23 0093351 Needle Clamp(32) ~ll::..)( 
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+ VG2790-l D D D -T2N-31 , T2N-41, K4N-51 EXCLUSIVE PARTS-l:J 7'=t 7'J~:WJf.H1~~ 19 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3500465 Needle Thread Take-up ~***I)*~ 
2 3500450 SP Device, Complete Set SP~~(*fll 

3 3100384 SP Container SP$'Y? 

4 3100386 Felt SP7:r:Jvl--
5 3500281 Needle Thread Eyelet Bracket ~*~~ 
6 350009 Tapping Screw(3 x 6mm) $' 'Y I:::"Y.f.V' 2 

7 110013 Screw(M4-0.7 x 8) .ll:.f.~) 2 

8 3500451 Needle Thread Eyelet ~*~ 3 

9 110054 Screw(M3-0.5 x 3.5) .ll:.f.V' 3 

10 3108210 Stitch Plate(56L) ~:t& 

11 3139030 Main Feed Dog 13tz IJ 
12 3139028 Differential Feed Dog mJziJ 
13 3139029 Differential Feed Dog(Middle) ~ziJ 

14 3108212 Stitch Plate(56L) ~:t& 
15 3139031 Main Feed Dog 13tz IJ 
16 3508003 Stitch Plate(56M) ~:t& 

17 3509010 Differential Feed Dog(Middle) ~ziJ 

18 0093409 Fabric Guide :fj]jj'-1 ~ 

19 000014 Washer '7 'Y ~i' 2 

20 110007 Screw(M4-0.7 x 8) .ll:.f.V' 2 
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VG2790-1 D D D -WF2 EXCLUSIVE PARTS -IJ7'=ET'JL-:WltlffB~ 20 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 3500297 Presser Spring Regulator j:Ejl:r::~W.f.::J' 

2 3200132 Presser Bar Spring(Outer) j:Ejli~J\.f.(:;t) 

3 3101315 Presser Bar Stopper j:Ejli~.A "")}\ 

4 000538 Washer '7 'Y ::;_; t' 

5 004440 Screw(11 /64-40 x 8.3) ll::.f.::J' 
6 0093480 Presser Bar j:Ejli~ 

7-1 3107072 Walking Foot, C. Set(48) ') ;;t- :t::,; ?"j:Ejli(~fl.) 
7-2 3507074 Walking Foot, C. Set(56) ') ;;t-:t::,; ?"j:Ejl I (~fl.) 

7-3 3107282 Walking Foot, C. Set(46) (Extra Parts) ? :t -:t ::.;?"j:Ejl:r::(*!l)(!f-¥)igB~l 
7-4 3107282 Walking Foot, C. Set(32) (Extra Parts) ? :t -:t ::.;?"j:Ejl:r::(~fl.)(!f-!i)igB~l 
8 160001 Screw(M4-0.7 x 4) ll::.f.V' 
9 100052 Nut -j- 'Y j-. 

10 3207148 Presser Foot Spring j:EjliJ\.f. 

1 1 100020 Nut -j- 'Y 1--

12 000665 Washer '7 'Y ::;_; t' 

13 100057 Nut T'YI--
14 3207146 Adjusting Screw ~W.f.V' 
15 160025 Screw(M3-0.5 x 6) ll::.f.V' 
16 0060270 Yoke Pin j:Ejli3-?t:":/ 1 
17 160001 Screw(M4-0.7 x 4) ll::.f. V' 2 
18 3107303 Presser Foot Spring(Left) 1]\j:EjliJ\.f.(li:) 

19 3107304 Presser Foot Spring(Right) 1]\j:EjliJ\.f.({:j) 

20 3107306 Presser Foot Hinge Pin j:Ejl:r::t:::.;V't:"::.; 

21 110084 Screw(M3-0.5 x 4.2) ll::.f. V' 

22 3107311 Fabric Guide -:fii"jj'.-{ ~ 

23 110027 Screw(M2.5-0.45 x 3.5) lt.f.V' 
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+ VG2791-l 56M-K4N EXCLUSIVE PARTS 21 

Ref. No Parts No. Description [J 

~ Amt. Req IJIJ 

1 3508087 Stitch Plate(56) ~HJX 

2 3101320 Fabric Guide(Left) :til :tf-{ ~ (i.!I:) 1 

3 110027 Screw(M2.5-0.45 x 3.5) ll:.f. ~' 2 

4 3101321 Fabric Guide(Rright) :filtJ'-1 ~ (:ti) 
5 3509062 Main Feed Dog f&z 1J 
6 3509060 Differential Feed Dog Mz 1J 
7 3509061 Differential Feed Dog(Middle) 9=lz IJ 
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22 
VG2792, 2792P 

VG2792(P)-132M, 140M(2 Needle) 

1 

EXTRA PARTS Stitch tongue 
of P. F. for using machine 
without spreader thread . 
...tMPLJ fd: L -ttm MfO) ~I. m 

~ 
14-1 
14-2 

VG2792(P)-148M, 156M 

VG2790 

15 

5 

EXTRA PARTS Stitch tongue 
of P. F. for using machine 
without spreader thread . 
...t MP LJ fd: L -tt m M¥ 0) fEll I. m 

19 

~ 
20 

12 

17 

13-1 
13-2 

18-1 
18-2 
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+ VG2792(P)-132M, 140M, 148M, 156M EXCLUSIVE PARTS-f) ·:i l: Y''J~ wffl $~ 22 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1 3507060 Presser Foot, C. Set(l )(32, 40) :j:Efl.I(*Jl.ll 
2 110004 Screw(M3.5-0.6 x 8) .It .f. V' 
3 3107303 Presser Foot Spring(Left) Jj\:j:Efl.IJ\.f.(li:) 

4 130016 Screw(M2.5-0.45 x 6) .lt.f.V' 2 

5 3107306 Presser Foot Hinge Pin :j:Efl.It:::--V·~::--

6 110084 Screw(M3-0.5 x 4.2) .It .f. V' 
7 000327 Lock Nut D•y?j-•y t--

8 260006 Adjusting Screw(1/8-44 x 9.5) ~W.f.V' 

9 3507061 Presser Foot Stitch Tongue(32, 40) j:Efl.Iffi 

10 004154 Screw(3/32-56 x 2.2) .It .f.;:;· 

1 1 
12 3509025 Differential Feed Dog(Middle) "Pz IJ 
13-1 3508125 Stitch Plate(32M) (2 Needle) ~H.& 

13-2 3508126 Stitch Plate(40M)(2 Needle) ~;f.& 

14-1 3507083 Presser Foot Stitch Tongue(32) :j:Efl.Iffi 

14-2 3507084 Presser Foot Stitch Tongue(40) :j:Efl.Iffi 

15 3507064 Presser Foot, C. Set(l )(48, 56, 64) :j:Efl.I(;il 1) 

16 3507065 Presser Foot Stitch Tongue(48, 56, 64) :j:Efl.Iffi 

17 3509026 Differential Feed Dog(Middle) "Pz IJ 
18-1 3508127 Stitch Plate(48M) ~~.& 
18-2 3508128 Stitch Plate(56M) ~1.& 

19 3507085 Presser Foot Stitch Tongue(48) j:Efl.Iffi 

20 3507087 Presser Foot Stitch Tongue(56, 64) j:Efl.Iffi 
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EXTRA PARTS 

1 

VG2790 

7 

4--f 
s-$ 
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EXTRA PARTS ~" ~~ D /.:E "M ):l):l 23 

Ref. No Parts No. Description Cl ~ Amt. Req JJJJ 

3500603 Self-cleaning Pipe iz)[.,7? 1)-='/?"J\-{/ 1 

2 3500605 Pipe Holder J\-{/Jj\)[.,-:9" 2 

3 3100033 Supplementary Front Cover fiiHI}J /J J '\- 1 
4 110105 Screw(M5-0.8 x l 2) l.C.*V' 2 

5 000426 Washer '7'Y~1' 2 

6 0093690 Timing Gauge 5'-1 ~ 'Y-7"7-'9 
7 0095220 Looper Timing Gauge )[.,-J\5'-{ ~ ':.1?"7-V' 
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THREAD STAND *-'-A .lLQ 24 

Ref. No Parts No. Description 1:1 ~ Amt. Req IJIJ 

1 9620696 Thread Stand, C. Set(6 Spools Type) *:il:~(*fl) (621s:*Ft.l) 1 

2 9620631 Column Cap ::J 7 b.:f "V 'Y 7 
3 9620670 Column Cap(Upper) ::J 7 b.J\1/(..t.) 

4 9620689 Thread Guide Holder(Large) tJ1 ~11\Jv:>t"(::.*::) 
5 911002 Screw(M4-0.7 x 20) l.l::f.V' 1 
6 911001 Screw(M4-0.7 x 12) l.l::f.V' 3 

7 910001 Nut T'Y 1-- 4 

8 9620673 Column Pipe Connector ::J 7 b. J \1 7ilt=F 1 
9 911006 Screw(M5-0.8 x 13) l.l::f.V' 2 

10 910000 Nut T'Y 1-- 8 

1 1 9620675 Column Pipe(Lower) ::J7b.l\17CF) 
12 930052 Washer '7·Y~"V 

13 930053 Spring Washer A / 1) ':./?"'7 'Y ~"\' 

14 910003 Nut T'Y 1--

15 
16 9620703 Thread Hanger(3 Spools Type) A 1...- 'Y ~J\'YtJ'(32js:*Jtl) 4 
17 9620700 Thread Eyelet 711...-•yl-- 6 
18 9620688 Thread Hanger Holder A 1...- 'Y ~ )\':./ )j'f?J:f 4 
19 911060 Screw(M6-1 x 15) l.l::f. ~)' 4 
20 9620691 Thread Guide Arm )j"1 ~7-b. 

21 9620690 Thread Guide Holder(Small) ti"1 ~11\Jv:>t"('J') 
22 9620666 Thread Guide(6 Spools Type) A 1...- 'Y ~)J"1 ~(62js:*Jtl) 1 
23 9620678 Spool Cushion A7-Jv?'>'~3"Y 6 
24 9620679 Spool Pin A7-Jv~ 6 
25 9620680 Spool Mat A7-Jv'<''Y 1-- 6 
26 9620681 Spool Seat Disc ~?-liil 6 
27 930055 Spring Washer A / 1) yi.J"'7 'Y ~"\' 6 
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8 
9-1 
9-2 
9-3 
9-4 
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5 

6 

10 

11 
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ACCESSORIES(l) Y ? lz -lj I) 00 {~ ( 1) 25 

Ref. No Parts No. Description CJ ~ Amt. Req I:JI:J 

1 3500700 Belt Cover I'()[.,"' ::IJ J \- 1 

2 110028 Screw(M6-1 x 46) ll:*V' 2 
3 9620003 Bag ~ 

4 Needle(System : UY x 1 28GAS) nlt 5 
5 0099094 Screwdriver(2.5 x 75mm) ~"7-1 )\ 
6 0099091 Screwdriver(5.5 x 200mm) ~"7-1 )\ 
7 0099051 Thread Tweezers I::::"Yiz •;; 1--

8 9620210 Hexagonal Wrench(2.5mm) 6fiE!~Y7 

9-1 9720160 Instructions Book 
9-2 9720162 Il)l.i&\,\~Sf.l~ 

9-3 9720161 Instructions Book(with UT-A UT Device) 
9-4 9720163 Il)l.i&\,\~S.F.I~(UT-A, UT~~) 

10 9710056 Parts Book J\-'Y""J'•;;? 

1 1 9620008 SF Oil 28(1 Q) ;m 
12 3103000 Needle Thread Retainer Support, C. Set ,J,~T-B-(*JJ.) 

13 3100087 Needle Thread Retainer Support ,J,~T-B-

14 110013 Screw(M4-0.7 x 8) ll:*V' 
15 0036175 Thread Retainer Disc Support JJ'~r~&: 
16 0032425 Needle Thread Retainer Dice ,J,~r.illl. 

17 0032426 Needle Thread Retainer Spring JJ'~-r;'* 
18 001093 Screw(1 /8-44 x 2.2) ll:*V' 
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ACCESSORIES(2) Y? 1z -1) I) ~1* (2) 26 

Ref. No Parts No. Description CJ ~ Amt. Req JJO 

1 0063009 Oil Reservoir Rubber Cushion :::fb.l*. 4 
2 180008 Setting Screw(M6-1 x 63) I&: 1i 7 ~ V' 4 
3 000528 Washer '7'Y~"V 8 
4 000667 Spring Washer .A 7 1) "Y?"'7 'Y ~"\' 4 
5 000011 Nut T'Y 1-- 4 
6 3500701 Belt Cover(Lower) -"() 1- 1-- :tJ J \-(""f) 1 
7 006905 Wood Screw(¢ 5.1 x 20) *~V' 3 
8 0037988 Screwdriver(Short) ~- ~71' /\ 
9 9620202 Hexagonal Wrench(2.0mm) 6ft.lt...-"Y7 

10 

11 
12 0037912 Chain ~~ 

13 9611074 Presser Foot Pedal :fl'll.Im-7""?rJt-
14 000070 Hanging Nut FB 1) T'Y 1-- 4 
15 009858 Hanging Bolt(M8-1.25 x 75) FB I) it{)[- 1-- 4 
16 000162 Washer '7 'Y ~"\' 8 
17 0020064 Supporting Board Rubber Cushion ~'i"~&:::fb.l* 4 
18 0063010 SupportingBoa rdRubberCushion (Lower) ~'i"~J.R:::f b.l*.(""f) 4 
19 000016 Nut T'Yi-- 8 
20 3100008 Supporting Board )ffi~'i"t& 2 

21 0063009 Oil Reservoir Rubber Cushion :::fb.l*. 4 
22 180009 Setting Screw(M6-1 x 16) I&:1i7~V' 4 
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WARNING LABEL lfE-7~J~ 

To open this cover. 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

~ 
'Tff:±.ll 
CAUTION 

~;g;~~ 
CAUTION 

Description 
.P./6 

390220 SAFETY INSlRJCTON LABEL 

390144 

390145 

390146 

390147 

DANCER: WAR\It-.U OF B..EClHC SHOCK BY 
HIG+VOLTACE 

"Be stre to cornect earth line". 

ROTAl1NG--DI~CTION 

SYM30L: G-Ea< C()FHCT ROTAllt-.U 
DI~CTION 

EYE G.JAR>: TAKE CAFe NOT CAUSE INJl.Rr' 
TO EYES 

BELT COVER: DO NOT INSERf ANCERS 

CAUTION FOR HG-1 TEfvPERATU~ : 
DO NOT Ta.lli S I EFHNG fvOTORAW 

390148 SOL.ENaD 
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28 
VG2790 Class LIST of MAIN SPARE PARTS(~~g~~ 1) A 1-- )(1) 

Main Parts 

i1 ill 

Needle 
Clamp 

Models ~+ .lt.;£ 

VG2790-148L-T1 N 0093356 

156M-T1 N 0093357 

156L-T1N II 

148L-T1 N-WF2 0093356 

156M-T1 N-WF2 0093357 

156L-T1 N-WF2 II 

140S-T4N* 0093352 

148M-T4N 0093356 

156M-T4N 0093357 

164M-T4N 0093358 

140S-T 4N-WF2* 0093352 

148M-T 4N-WF2 0093356 

156M-T 4N-WF2 0093357 

148L-T1A 0093356 

156M-T1A 0093357 

156L-T1A II 

148L-T1 A-WF2 0093356 

156M-T1 A-WF2 0093357 

156L-T1 A-WF2 II 

156L-T2A II 

156L-T2A-WF2 II 

156L-T2N-31 II 

156L-T2N-41 II 

Note: The models with* have 2 needls. 
(7±) * O)f"1vl'(ltl~~fmli22fs:~-c-'to 

~ ~ 'El<g ·~"'- -~ 

Q ~ ~ .o .. ~ 
Presser Stitch Differential 
Foot, Plate Feed Dog 
C. Set 

tf!II(*R) ~Hli "ii1J~IJ 

3507050 3508020 3509007 

3507052 3508019 II 

II 3508021 II 

3507072 3508020 II 

3507074 3508019 II 

II 3508021 II 

3507002 3508040 II 

3507050 3508031 II 

3507052 3508032 II 

3507054 3508033 II 

3507070 3508040 II 

3507072 3508031 II 

3507074 3508032 II 

3507050 3508020 3509015 

3507052 3508019 II 

II 3508021 II 

3507072 3508020 II 

3507074 3508019 II 

II 3508021 II 

3507052 3508074 II 

3507074 II II 

3507052 3108210 3139028 

II 3108212 II 

~ 
Differential 
Feed Dog 
(Middle) 

$)! 1) 

3509012 

II 

II 

II 

II 

II 

3509010 

II 

II 

II 

II 

II 

II 

3509016 

II 

II 

II 

II 

II 

II 

II 

3139029 

II 
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~_/ ~ / ~ ~ ' ' ' 

C) / J) / (}$? 
I 

Main Fabric Fabric Fabric Looper 
Feed Dog Guide Guide Guide 

(Left) (Rigth) 
~~') 1ii :tJ 1' ~-( :tt) 1ii:tJ 1' H ::ti) 1ii:tJ1'~' Jv-r\ 

3509005 3130040 3130041 3107311 3109302 

II II II II 3109300 

II II II II II 

II II II II 3109302 

II II II II 3109300 

II II II II II 

II II II II II 

II II II II 3109302 

II II II II 3109300 

II II II II II 

II II II II II 

II II II II 3109302 

II II II II 3109300 

3509017 II II II 3109302 

II II II II 3109300 

II II II II II 

II II II II 3109302 

II II II II 3109300 

II II II II II 

3509019 II II II II 

II II II II II 

3139030 II II II 3109300 

3139031 II II II II 
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VG2790 Class LIST of MAIN SPARE PARTS(~~g~~ 1) A" )(2) 

Main Parts 

~ II 

Needle 
Clamp 

Models tr .It;£ 

VG2790-140S-T4A* 0093352 

148M-T4A 0093356 

156M-T4A 0093357 

164M-T4A 0093358 

140S-T 4A-WF2* 0093352 

148M-T 4A-WF2 0093356 

156M-T4A-WF2 0093357 

148M-K1 N 0093356 

156M-K1 N 0093357 

148M-K1 N-WF2 0093356 

156M-K1 N-WF2 0093357 

148M-K1 N 0093356 

156M-K1 NA 0093357 

140S-K4N* 0093352 

140S-K4N-WF2* II 

156M-K4N 0093357 

156M-K4N-WF2 II 

156M-K4N-51 II 

132M-SM* 0093351 

140M-SM* 0093352 

148M-SM 0093356 

Note : The models with * have 2 needls. 
(B:) * O)f-;Jtt~'l1t~~~f!lW:2:$:~'t:'To 

~~ ~ ~~ ~ 2'! -':::-

~ ~ .. D ~ 

Presser Stitch Differential 
Foot, Plate Feed Dog 
C. Set 

:j:q3I(*!J.) ~H.& WJ~IJ 

3507002 3508040 3509015 

3507050 3508031 II 

3507052 3508032 II 

3507054 3508033 II 

3507070 3508040 II 

3507072 3508031 II 

3507074 3508032 II 

3507050 3508025 3509007 

3507052 3508026 II 

3507072 3508025 II 

3507074 3508026 II 

3507050 3508025 II 

3505052 3508026 II 

3507002 3508041 II 

3507070 II II 

3507052 3508087 3509007 

3507074 II II 

3507052 3508003 II 

0093408 0093404 3139005 

0093415 0093410 3139006 

0093421 0093417 3139007 

~ 
Differential 
Feed Dog 
(Middle) 

t:j:I~IJ 

3509018 

II 

II 

II 

II 

II 

II 

3509012 

II 

II 

II 

II 

II 

3509010 
II 

II 

II 

II 

-----
-----

-----
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~ 
iJ/ r ~ / ~ ~ ' ' 

/-~ /' ~ 

Main Fabric Fabric Fabric Looper 
Feed Dog Guide Guide Guide 

(Left) (Rigth) 
~~·J 1il :tJ 1' ~-( tE) 1il:tJ1' ~'(tJ) 1il7J1'F Jt..--r\ 

3509017 3130040 3130041 3107311 3109300 

II II II II 3109302 

II II II II 3109300 

II II II II II 

II II II II II 

II II II II 3109302 

II II II II 3109300 

3509005 3101320 3101321 II 3109302 

II II II II 3109300 
II II II II 3109302 

II II II II 3109300 

II II II II 3109302 

II II II II 3109300 

II II II II II 

II II II II II 

II II II II II 

II II II II II 

II 3500631 3500632 II II 

3109040 ----- ----- 0093409 II 

3109042 ----- ----- II II 

3109044 ----- ----- II II 
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30 
VG279Q Class LIST of MAIN SPARE PARTS(~~gB~ 1) A 1-- )(3) 

Main Parts 

~ 41 

Needle 
Clamp 

Models ~t J.t;( 

VG2790P-156M-T1 N 0093357 

156M-K4N II 

140M-SM 0093352 

148M-SM 0093356 

VG2791-156M-K4N 0093357 

VG2792-132M 0093351 

156M 0093357 

VG2792P-132M 0093351 

140M 0093352 

148M 0093356 

Note : The models with * have 2 needls. 
(7±) * O){>j"ltl'"(vl~ijiflti2;z!s:~~To 

~rtJb 

~ ,, 16 r "'::::-
16() 1iP .. 

Ci ... ~ 

Presser Stitch Differential 
Foot, Plate Feed Dog 
C. Set 

tf!II(*,R) ~H& "ii1J i! 1) 

3507052 3508019 3509007 

II 3508087 II 

0093415 0093410 3139006 

0093421 0093417 3139007 

3507052 3508087 3509060 

3507060 3508125 3509007 

3507064 3508127 II 

3507060 3508125 3509007 

II 3508126 II 

3507064 3508127 II 

~ 
Differential 
Feed Dog 
(Middle) 

J:j:li!IJ 

3509012 

3509010 

-----
-----

3509061 

3509025 

3509026 

3509025 

II 

3509026 
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Main 
Feed Dog 

3509005 

II 

3109042 

3109044 

3509062 

3509005 

II 

3509005 

II 

II 

Fabric 
Guide 
(Left) 

3500631 

3101320 

3101320 

3101320 

II 

3101320 

II 

II 

Fabric 
Guide 
(Rigth) 

3500632 

3101321 

3101321 

3101321 

II 

3201321 

II 

II 

Fabric 
Guide 

3107311 

II 

0093409 

II 

3107311 

3107311 

II 

3107311 

II 

II 

30 

Looper 

)1,;-J'\ 

3109300 

II 

II 

3109302 

3109300 

3109300 

II 

3109300 

II 

3109302 
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VG2790 

Parts No. Page No. Ref. No. Weight(g) 

000010 11 35 
000011 
000014 
000014 
000014 
000016 
000022 
000070 
000162 
000177 
000195 
000199 
000206 
000234 
000306 
000309 
000327 
000327 
000334 
000340 
000360 
000397 
000397 
000425 
000426 
000445 
000487 
000487 
000487 
000528 
000528 
000538 
000538 
000538 
000538 
000538 
000538 
000538 
000555 
000567 
000600 
000600 
000600 
000613 
000613 
000623 
000637 
000651 

26 5 
4 52 

18 12 
19 19 
26 19 

4 47 
26 14 
26 16 

3 6 
4 16 

12 44 
8 48 

13 7 
14 18 

7 20 
8 26 

22 7 
16 4 
16 17 

3 38 
4 55 

12 29 
13 6 
23 5 

8 2 
8 40 

15 35 
16 31 

9 8 
26 3 

2 32 
3 30 
4 42 
4 46 

15 48 
16 3 
20 4 

6 42 
13 40 

6 49 
11 47 
12 68 
14 17 
16 29 
10 47 
10 40 

2 35 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

000665 20 12 
000667 
000667 
000669 
000669 
000669 
000690 
000690 
000690 
000726 
000740 
000750 
000779 
000779 
000779 
000989 

001093 
001107 
001123 
001170 
001186 
001818 
001900 

004154 
004440 
004441 

005049 
005049 
005075 
005122 
005650 
005650 

006038 
006075 
006202 
006202 
006212 
006212 
006411 
006905 

007621 
007627 
007627 

6 46 
26 4 

3 46 
11 46 
12 67 
8 57 

11 33 
16 28 

1 29 
10 46 
12 39 
14 3 
15 43 
16 22 
6 2 

25 18 
5 18 

11 43 
8 60 

18 15 
3 35 
7 8 

22 10 
20 5 

8 7 

11 48 
12 69 

1 22 
18 19 

8 36 
16 14 

16 12 
16 6 

2 19 
3 41 
6 35 

12 14 
16 16 
26 7 

15 32 
2 41 
3 31 

Page= 1 

Parts No. Page No. Ref. No. Weight(g) 

009142 7 10 
009526 9 23 
009604 9 14 
009604 14 9 
009730 15 53 
009749 7 25 
009749 12 65 
009753 16 21 
009858 26 15 
009931 16 18 
009995 1 17 

0010017 10 10 
00 1 00 1 7 1 3 1 8 

0013208 12 22 

0020052 2 8 
0020064 26 17 
0020119 3 16 
0020137 1 21 
0020271 8 15 
0020350 11 45 
0020350 12 66 
0020551 12 54 
0020759 5 

0024083 
0024084 

0030255 

3 2 
3 

3 3 
0030711 13 37 

0031111 3 7 
0031831 13 8 

0032425 25 16 
0032426 3 52 
0032426 25 17 
0032518 13 3 
0032646 9 13 
0032867 12 32 
0032921 14 22 
0032952 3 4 

0034117 16 27 
0034293 11 44 
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VG2790 

Parts No. Page No. Ref. No. Weight{g) 

0034979 16 5 

0035813 3 37 

0036175 25 15 

0037108 3 36 
0037912 26 12 
0037988 26 8 

0039421 18 14-3 

0060056 15 12 
0060056 15 37 
0060142 8 8 
0060270 20 16 

0063009 26 
0063009 26 21 
0063010 26 18 
0063051 9 18 
0063053 9 20 
0063055 4 8 
0063056 9 21 
0063057 9 22 
0063282 18 18 
0063460 15 54 
0063515 8 56 

0065275 2 14 
0065366 18 17 
0065372 8 3 
0065374 16 8 
0065375 16 9 
0065376 16 ll 
0065381 16 
0065389 10 30 
0065395 14 ll 
0065398 14 8 
0065401 14 16 
0065402 16 15 
0065404 l 6 26 
0065405 16 23 
0065407 16 13 
00654 l 4 l 5 l 6 
0065421 15 17 
0065436 15 51 
0065437 15 52 

INDEX 
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0067111 16 30 
0067126 16 7 

0068011 4 
0068079 12 60 
0068181 8 37 
0068202 ll 24 

0077270 8 

0090071 3 5 
0090620 15 8 
0090807 3 12 
0090812 3 9 
0090856 3 ll 

0092305 6 5 

0093154 6 24 
0093186 7 24 
0093212 7 16 
0093351 18 23 
0093352 7 5-2 
0093356 7 5-3 
0093357 7 5-l 
0093358 7 5-4 
0093365 7 7 
0093404 l 8 20- l 
0093408 l 8 l 4- l 
0093409 l 8 l l 
0093409 19 18 
0093410 18 20-2 
009341 5 l 8 14-2 
0093417 18 20-3 
0093480 20 6 
0093483 8 6 
0093611 8 12 
009361 7 l 3 l 6 
0093690 23 6 
0093864 l 8 
0093864 2 13 

0094201 2 43 
0094390 8 58 

0095027 16 10 
0095220 23 7 

0095334 8 59 

0099051 25 7 
0099091 25 6 
0099094 25 5 

100001 2 29 
l 00002 l 0 26 
100003 9 9 
l 00004 13 41 
l 00020 20 ll 
l 00052 20 9 
l 00057 20 13 
l 00067 12 53 

110002 2 40 
ll 0002 8 ll 
ll 0002 
ll 0004 
ll 0004 
ll 0004 
ll 0005 
ll 0007 
ll 0007 
ll 0007 
ll 0009 
ll 0009 
ll 0009 
ll 0009 
ll 0009 
ll 0009 
ll 0009 
ll 0009 
ll 0011 
ll 0012 
ll 0012 
ll 0012 
ll 0012 
ll 0013 
ll 0013 
ll 0013 
ll 0013 
ll 0013 
ll 0013 
ll 0013 
ll 0016 
ll 0019 
ll 0021 

15 21 
8 18 

l l 19 
22 2 
l 0 16 

2 50 
18 13 
19 20 

3 26 
4 41 
5 14 
6 15 
9 5 

12 l l 
15 49 
16 2 

7 12 
2 44 
5 33 
6 21 

13 2 
l 20 
2 ll 
3 14 

12 63 
13 34 
19 7 
25 14 

2 23 
10 24 
l l l 5 
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110022 5 24 
110027 
110027 
110027 
110027 
110028 
110030 
110030 
110031 
110031 
110031 
110035 
110036 
110038 
110038 
110038 
110039 
110041 
110043 
110045 
110045 
110045 
110045 
110046 
110054 
110054 
110054 
110076 
110084 
110084 
110084 
110097 
110101 
110102 
110105 
110106 
110106 
110106 
110116 
110117 
110118 
110118 

120001 
120001 
120006 
120008 
120008 

3 49 
8 22 

20 23 
21 3 
25 2 

4 51 
12 20 

2 28 
8 5 
9 26 
7 4 
5 28 

11 50 
17 5 
18 3 
10 4 

2 17 
10 35 

1 2 
2 52 

11 39 
13 10 
11 14 

3 24 
8 16 

19 9 
4 49 
8 25 

20 21 
22 6 
15 22 
10 9 
2 31 

23 4 
14 

2 34 
6 48 
4 

12 42 
8 49 

12 49 

6 37 
8 54 
8 47 

14 32 
15 5 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

120009 2 2 
120010 
120011 
120011 
120012 
120012 
120012 
120013 
120013 
120013 
120013 
120013 
120015 
120016 
120019 
120041 
120049 

130002 
130002 
130003 
130003 
130003 
130016 
130016 

150001 

160000 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160002 
160003 
160003 
160003 
160003 
160003 
160003 
160004 

8 42 
11 51 
13 39 

5 3 
14 15 
15 3 

6 40 
9 11 

10 42 
1 1 3 
12 2 

6 43 
25 

14 2 
15 42 
10 36 

2 38 
7 18 
2 7 
3 28 

15 25 
8 23 

22 4 

8 14 

15 38 
2 26 
5 7 
8 34 

10 18 
11 22 
12 51 
13 38 
14 23 
15 10 
20 8 
20 17 
12 5 

5 21 
9 3 

10 29 
14 30 
1 5 11 
15 40 

5 17 

Page= 3 
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160004 6 18 
160004 
160004 
160004 
160005 
160005 
160005 
160005 
160005 
160006 
160007 
160007 
160007 
160007 
160007 
160007 
160007 
160024 
160025 
160029 
160029 
160040 

170001 
170008 
170009 
170010 
170038 
170041 
170042 
170044 

180005 
180008 
180009 

190004 
190007 
190078 

240010 

260006 
260006 

290029 

300000 

6 26 
11 27 
12 25 

2 21 
5 4 
6 3 

12 26 
15 29 
12 45 
5 5 
6 4 
9 17 

12 18 
14 7 
15 7 
16 24 
10 7 
20 15 

7 13 
10 39 
10 2 

2 24 
16 32 

8 52 
3 44 
8 51 
8 31 
3 53 
4 44 

15 9 
26 2 
26 22 

11 37 
14 31 

2 42 

14 20 

8 27 
22 8 

3 8 

10 25 
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300000 ll 13 
300000 12 48 
300005 5 2 
300005 8 41 
300006 9 6 
300045 
300100 
300100 
300104 
300500 

310063 
310094 
310096 
310096 
310099 
310100 
310101 
310102 
310106 

320008 
320009 

330000 
330011 
330016 
330017 
330019 

340000 
340001 
340003 
340003 
340003 
340034 

350009 
350009 

910000 
910001 
910003 

911001 
911002 
911006 
911060 

14 33 
2 25 
3 45 
4 45 

10 5 

14 21 
9 19 

11 9 
12 27 

6 20 
5 20 
6 19 

12 70 
4 4 

13 23 
13 28 

7 21 
2 20 

10 20 
7 
2 51 

26 
10 33 

8 45 
ll 31 
12 59 

13 

3 20 
19 6 

24 l 0 
24 7 
24 14 

24 6 
24 5 
24 9 
24 19 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

930052 24 12 
930053 24 13 
930055 24 27 

2020002 12 40 
2049401 27 

2100088 6 38 
2100194 8 44 
2100218 6 41 
2100218 9 27 
21 00249 l l l 1 
2100253 11 25 
2100259 ll 42 
2100264 11 41 
2100267 8 33 
2100267 11 29 
2100902 15 13 

2110191 10 37 
2110361 8 43 

3100006 4 36 
3100006 14 4 
3100008 26 20 
3100016 2 10 
3100033 23 3 
3100061 13 ll 
3100087 25 13 
3100099 4 5 
3100110 8 9 
3100112 8 l 0 
3100122 5 12 
3100123 5 15 
3100127 5 13 
3100127 6 14 
3100129 6 7 
3100131 5 l 0 
3100132 5 ll 
3100142 10 38 
3100145 10 44 
3100146 10 43 
3100147 10 28 
31 00149 l 0 31 
3100150 10 27 
3100151 10 32 
3100157 10 14 

Page =4 

Parts No. Page No. Ref. No. Weight(g) 

31 00158 l 0 1 5 
3100159 10 17 
3100190 12 15 
3100192 12 9 
31 00 l 9 2 1 4 2 5 
3100193 12 7 
3100195 12 6 
31 00205 l 0 1 2 
3100214 12 43 
3100231 12 36 
3100241 5 26 
3100245 5 30 
3100275 6 12 
3100283 6 13 
3100305 9 16 
3100307 9 24 
3100309 9 7 
3100310 8 13 
3100329 13 13 
3100330 13 43 
3100331 13 30 
3100332 13 22 
3100338 7 26 
3100345 13 12 
3100356 13 29 
3100370 13 5 
3100371 13 21 
3100384 3 21 
3100384 19 3 
3100386 3 22 
3100386 19 4 
3100392 13 46 
3100533 8 53 
3100600 14 29 
3100601 14 28 
3100602 14 24 
3100603 14 27 
3100604 14 6 
3100605 14 12 
3100607 14 5 
3100608 14 14 
3100609 16 25 
3100610 16 20 
3100611 15 2 
3100612 15 4 
3100613 15 6 
31 0061 4 l 6 l 9 
31 0061 6 l 5 l 5 
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31 00623 1 2 1 2 
3100623 14 26 
3100625 14 
3100626 14 10 
3100636 14 34 

3101315 20 3 
3101320 18 1 
3101320 21 2 
3101321 18 2 
3101321 21 4 
3101754 11 40 

3103000 25 12 

3107072 20 7-1 
3107282 20 7-3 
3107282 20 7-4 
3107303 8 19 
3107303 20 18 
3107303 22 3 
3107304 8 20 
3107304 18 16 
3107304 20 19 
3107306 8 24 
3107306 20 20 
3107306 22 5 
3107311 8 21 
3107311 20 22 

3108210 19 10 
3108212 19 14 

3109040 18 22-1 
3109042 18 22-2 
3109044 18 22-3 
31 09300 1 0 1 -1 
31 09302 1 0 1 -2 

3130017 2 33 
3130032 2 30 
3130040 2 48 
3130041 2 49 

3139005 1821-1 
3139006 1821-2 
3139007 1821-3 
31 39028 1 9 1 2 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

31 39029 1 9 1 3 
31 39030 1 9 1 1 
31 39031 1 9 1 5 
3139200 5 27 

3150143 13 36 
3150151 13 42 

3160138 9 12 

3180100 10 3 

3200013 2 47 
3200112 7 15 
3200116 7 23 
3200118 7 22 
3200132 20 2 
3200215 11 7 
3200236 13 15 
3200237 13 14 
3200238 13 17 

3201355 12 21 

3204021 4 6 

3207146 20 14 
3207148 20 10 

3240072 12 58 

3260010 
3260011 

5 9 
6 9 

3400261 13 20 

3500004 24 
3500005 23 
3500006 13 45 
3500007 
3500008 
3500012 
3500021 
3500022 
3500023 
3500024 
3500025 
3500026 

1 19 
2 45 
2 12 
4 17 
4 20 
4 30 
4 31 
4 25 
4 28 

Page= 5 

Parts No. Page No. Ref. No. Weight(g) 

3500027 4 29 
3500028 4 26 
3500029 4 27 
3500030 4 21 
3500031 4 23 
3500032 
3500033 
3500034 
3500035 
3500036 
3500037 
3500038 
3500039 
3500040 
3500041 
3500044 
3500045 
3500046 
3500047 
3500048 
3500050 
3500051 
3500054 
3500056 
3500060 
3500062 
3500064 
3500065 
3500066 
3500067 
3500068 
3500069 
3500070 
3500071 
3500072 
3500073 
3500074 
3500075 
3500076 
3500077 
3500079 
3500081 
3500082 
3500084 
3500086 
3500091 
3500095 
3500096 

4 24 
4 32 
4 33 
4 34 
4 35 
4 37 
4 38 
4 22 
4 19 
4 14 
4 10 
4 11 
4 15 
4 12 
4 13 
4 9 
6 1 
6 6 
6 8 
6 17 
6 22 
6 23 
6 44 
6 39 
6 45 
6 11 
6 10 
6 31 
6 30 
6 27 
6 28 
6 32 
6 33 
6 29 
6 34 
6 36 
9 
9 2 
9 4 
9 10 
7 14 
4 7 
4 54 
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3500097 9 28 
3500100 7 3 
3500101 5 1 
3500104 5 6 
35001 05 1 2 1 0 
3500109 5 16 
3500111 5 19 
3500113 12 30 
3500114 12 34 
350011 5 1 2 33 
3500116 12 31 
3500118 12 37 
3500119 1 2 1 7 
3500120 12 47 
3500121 12 46 
3500122 12 38 
3500123 12 41 
3500124 12 24 
3500126 12 57 
3500127 1 2 1 3 
3500128 12 8 
3500129 12 4 
3500130 12 3 
3500131 12 
3500132 12 55 
3500133 12 52 
3500136 12 50 
3500137 1 2 61 
3500138 12 56 
3500139 12 62 
3500141 12 64 
3500142 11 16 
3500143 1 1 1 2 
3500146 11 8 
3500147 11 
3500148 11 2 
3500149 11 4 
3500150 11 21 
3500151 11 20 
3500152 11. 5 
3500153 11 23 
3500154 11 6 
3500155 11 26 
3500156 11 28 
3500157 11 30 
3500158 11 32 
3500160 11 38 
3500161 11 36 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

3500162 12 16 
3500163 12 23 
3500164 12 28 
3500165 
3500166 

5 22 
5 23 

3500167 5 29 
3500171 10 34 
3500172 10 45 
3500174 10 41 
3500175 10 6 
3500176 10 23 
3500177 1 0 21 
3500178 10 22 
3500179 1 0 1 3 
3500180 10 19 
3500190 12 71 
3500201 1 1 
3500202 3 27 
3500203 4 39 
3500204 4 40 
3500205 4 43 
3500206 4 48 
3500207 
3500208 
3500223 
3500224 
3500226 
3500227 
3500228 

6 
4 50 
2 22 
2 1 
2 3 
2 5 
2 6 

3500229 13 9 
3500230 2 46 
3500232 3 39 
3500233 2 39 
3500234 3 40 
3500236 13 44 
3500237 3 42 
3500238 3 33 
3500240 
3500242 
3500245 
3500246 
3500247 
3500249 
3500250 
3500256 
3500269 
3500270 
3500271 

3 43 
3 50 
3 47 
3 48 
3 51 
3 55 
3 54 
2 18 
3 25 
3 32 
3 34 

Page= 6 

Parts No. Page No. Ref. No. Weight(g) 

3500274 10 8 
3500278 6 47 
3500281 3 19 
3500281 19 5 
3500282 3 23 
3500284 3 15 
3500285 3 17 
3500286 3 13 
3500287 3 10 
3500288 3 18 
3500291 8 39 
3500292 8 55 
3500293 8 35 
3500294 8 38 
3500295 8 46 
3500296 8 30 
3500297 20 
3500299 8 50 
3500300 8 32 
3500304 8 4 
3500305 8 28 
3500309 4 53 
3500310 7 2 
3500402 13 4 
3500403 6 16 
3500404 13 33 
3500407 4 18 
3500408 12 35 
3500410 13 32 
350041 1 1 2 1 9 
3500412 13 1 
3500413 5 25 
3500415 13 26 
3500418 13 31 
3500419 5 32 
3500422 13 19 
3500423 13 24 
3500424 13 27 
3500425 13 35 
3500426 10 11 
3500430 3 
3500431 1 7 
3500432 2 9 
3500450 19 2 
3500451 19 8 
3500465 19 1 
3500466 3 29 
3500603 23 
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3500605 23 2 
3500615 7 11 
3500616 7 19 
3500617 7 17 
3500634 17 3 
3500635 17 4 
3500697 1 5 33 
3500698 1 5 46 
3500699 16 33 
3500700 25 1 
3500701 26 6 

3501 122 1 5 50 
3501 250 1 5 41 
3501252 15 36 
3501253 15 47 
3501254 15 39 
3501259 1 5 34-2 
3501260 15 34-1 
3501265 15 45 
3501270 15 14 
3501271 15 28 
3501272 15 27 
3501275 15 30 
3501276 15 26 
3501280 15 24 
3501281 14 19 
3501282 15 23 
3501283 1 5 1 8 
3501284 15 20 
3501289 1 5 31 -2 
3501 290 1 5 31 -1 
3501295 15 44 
3501805 18 
3501806 10 
3501807 11 
3501808 12 
3501809 16 
3501811 1 1 5 
3501812 2 37 
3501813 2 27 
3501814 2 16 
3501815 2 4 
3501818 1 1 1 0 

3507002 
3507050 
3507052 

8 17-2 
8 17-3 
8 17-1 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

3507054 8 17-4 
3507060 22 1 
3507061 22 9 
3507064 22 15 
3507065 22 16 
3507074 20 7-2 
3507083 22 14-1 
3507084 22 14-2 
3507085 22 19 
3507087 22 20 

3508003 19 16 
3508019 7 9-1 
3508019 17 6-1 
3508020 7 9-2 
3508020 17 6-2 
3508021 7 9-3 
3508021 17 6-3 
3508025 18 5-1 
3508026 18 5-2 
3508031 17 1-2 
3508031 17 12-1 
3508032 17 1 -3 
3508032 17 12-2 
3508033 17 1-4 
3508033 17 12-3 
3508040 1 7 1 -1 
3508040 17 12-4 
3508041 1 8 9-1 
3508074 17 10 
3508086 18 9-2 
3508087 18 9-3 
3508087 21 
3508125 22 13-1 
3508126 22 13-2 
3508127 22 1 8-1 
3508128 22 18-2 

3509005 1 1 1 8 
3509007 1 1 1 7 
3509007 18 6 
3509010 17 2 
350901 0 1 8 1 0 
350901 0 1 9 1 7 
3509012 11 49 
3509012 18 7 
3509015 17 8 
3509016 17 9 

Page= 7 

Parts No. Page No. Ref. No. Weight(g) 

3509017 17 7 
3509018 17 13 
350901 9 1 7 1 1 
3509025 22 12 
3509026 22 17 
3509060 21 6 
3509061 21 7 
3509062 21 5 
3509202 5 31 
3509320 9 25 

4109403 28 

9611074 26 13 

9620003 25 3 
9620008 25 1 1 
9620202 26 9 
9620210 25 8 
9620631 24 2 
9620666 24 22 
9620670 24 3 
9620673 24 8 
9620675 24 11 
9620678 24 23 
9620679 24 24 
9620680 24 25 
9620681 24 26 
9620688 24 18 
9620689 24 4 
9620690 24 21 
9620691 24 20 
9620696 24 
9620700 24 17 
9620703 24 16 

9710056 25 10 

9720160 25 9-1 
9720161 25 9-3 
9720162 25 9-2 
9720163 25 9-4 
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